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1)This parts list contain following model.

How to consult parts list

Model

Cord

Type

Chassis No.

Engine Model

SG250N

752375

Standard

10001~

N843-F-SG25-19

2)Description in list.

Items in the list are described below by Nos, in the table below.

= = LEER —
RHES| HAES HREH iy I s oo W%
*
Key No Parts No Parts Name @ R/ Application Description Remarks
@® @ @ ® ® @

MDiIndex No.
@Parts No.

®Name of parts

@Quantity

BInterchangeability

:No. to control parts.

:Name of parts is in dicated in English and Japanese.

®Applicable No. of machines :No. of machines for which design is changed.

()Description
®Remarks
OModel

:Dimensions of standard parts.

:Individual form is indicated.

: Specifications,deicriptions,etc. of parts.

:It represents the quantity of each part contained in reference No..

:Mark to show interchangeability when replacing former parts with new ones.

:By referring the No. in the illustrations to the same No.,you can find the correct parts No..
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3) Mark and abbreciation.

Mark(when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content

*  |This mark appearing “Parts No.” column indicates parts not to be supplied.

A New and old parts are mutually interchangeable.

B Nevy parts can be substituted for old parts, but vice versa Thus, new part may be supplied to order
asking for supply of old parts.

D New and old parts are not interchangeable.
Indicated as “E” in “interchangeabliy” column. Its appilicable serial number or

F |[“F” mini tiller engine appears in “application” column.

0 old parts will be supplied until out of stock and thereafter new substitute parts will be supplied.

(This mark appears in “Parts No.” column and corresponding old numbers in “Remarks” column)

~XXXXX:Up to X XX XX for serial numbers.
XX XXX~:XXXXX and up for serial numbera.

Abbreviation

ASSY :Assenbly R. H :Right OoP : Optional IN :Intake
Inc :Including UpP :Upper d :Diameter EX :Exhaust
AR :Required LOW :Lower | :Length

Fr. :Front S. T. D :Standard t : Thickness

Re. :Reer Uu.s :Undersize 10) :Diameter

L. H :lLeft 0.S :Oversize COMP :Complete

4) Illustrations

Illustrations present assemblies and individual piece parts not always precisely.

They are just guidelines to find correct parts codes. By comparing the index No. in the parts list with the

same No. in the illustrations, you can know the parts No.

How to order

1)When ordering some parts, designate the code No. , name of parts and quantity.

2)Returned parts order then those which were delivered by mistake are not accepted.

3)Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Those similar to SHIBAURA parts

available on the market may cause early failure or performance deterioration.)

4)Refer separated parts price list for prisec of parts.

X This parts list may be modified without notice.
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FIG.101 CYLINDER BLOCK

)oEJOovy
HLEH .
REES HBRES EiTEE oty — TGS i " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 110101710 CYL BLOCK:CHB YYv8'70Y9COMPL:CHB| 1
2 064210015 SEALING CAP VU VVES VN 1
3 064210025 SEALING CAP VU VVES SV 1
4 064219055 SEALING CAP VU VVES SV 3
5 198466010 PLUG 735 2
6 198466020 PLUG 735 4
7 198466030 PLUG 739 4
8 165296260 SHAFT.IDLE GEAR TANLE Yy 7hCOMPL| 1
9 198517222 BUSHING:STD 79%1:8TD 1
9 198517224 BUSHING:U.S 0.25 799108 0.25 1
9 198517227 BUSHING:U.S 0.50 7'%%1:U.S 0.50 1
10 040306203 BALL BEARING R =AATYSY 1 6203
11 064100045 EXPANSION PLUG IHANYYAVTTY 1
12 042309013 NEEDLE BEARING el N PN AV 1 TA4015Z
13 030500612 DOWEL PIN J99EY 2
14 030500616 DOWEL PIN I99EY 2
15 030501020 DOWEL PIN J9HEY 2
16 030309005 SPRING PIN ATWHE Y 2
17 010109441 STUD BOLT AFYME LA 2
18 012110635 STUD BOLT AFYMER LA 1
19 012110660 STUD BOLT AFYMER LA 1
20 110996820 GASKET N ATy 1
21 110707950 OIL PAN COMPL.CHB [#4L1\"YCOMPL:CHB 1
22 010109235 BOLT LAy 26 M6x13, SW
23 010411212 BOLT LAy 1 M12x12, i B
24 025100012 SEAL WASHER =MIYIY 1
25 198636170 OIL SEAL =N 1
26 110367660 PLATE %7 L-hNHG 2
27 011510820 BOLT LAy 10 M8x20, SW
28 185086551 MTR ASSY STARTING |24-% ASSY 1
29 198736050 COCK MLyayy 1 Inc.30,31
30 198486770 CONNECTOR A2 1
31 068116250 VINYL TUBE E=-NF1-7 1
32 140546020 JOINTFILTER A8 IAUb 1
33 140517020 FILTER.OIL A4174)4COMPL 1




FIG.101 CYLINDER BLOCK

)oEJOovy
preTy==E
RUES | HEES BEEH BE S B "
ty Hiatt
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
34 110756140 GUIDE - {F COMPL 1
35 052109113 O-RING oyvy 2 P10
36 011310612 BOLT b 1 M6x12, SW
37 198416320 GAUGE COMPL LAV~ COMPL 1
38 120116160 TAPPET AA"Yh 6
39 120456250 ROD.PUSH 7"9%1RYF COMPL 6
40 140036220 VALVE ASSY.RELIEF [))-7nIL7°ASSY 1
4 052109078 O-RING oWy 1 P15
42 011310616 BOLT b 2 M6x16, SW
43 130506140 FUEL PUMP ASSY 74-NE&V7ASSY 1 Inc.44
44 198486840 EYE COMPL 74COMPL 2
45 130996130 GASKET N RAFINIA-FFVT 1
46 068209138 RUBBER PIPE ThNAT 1
47 067200130 HOSE CLIP F=A9y 7" 2
48 198517090 BUSHING 7'9va 1




FIG.102 CLYINDER HEAD

Do FEAYR

preTy=E
RuES | HIES RSB e g BOSH 2T L
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks

1 111011690 HEAD ASSY. CYL Y8 AYNASSY.CHB 1

2 064210018 SEALING CAP VU PVES VN 5

3 064210030 SEALING CAP VU VVES VN 2

4 064210025 SEALING CAP VU VVES VN 4

5 064210010 SEALING CAP Va2l 2

6 120166380 VALVE.INTAKE ATAIN LT 3

7 120176380 VALVE EXHAUST IXY =AMLY 3

8 120406070 SEAL. V GUIDE:IN NV H AN Y=ILIN 3

9 198216700 SPRING ATy 6

10 120186080 RETAINER 7-1 6

11 120226070 COTTER 194 12

12 120406050 SEAL. V GUIDE:EX NV H AN Y= IEX 3

13 120216041 CAP VALVE N7 %097 6

14 110136400 VALVE SEATIN NIL7Y—MIN 3

15 111147491 GASKET. CYL HEAD  |h"AFYbAYN T=13 1

15 111147501 GASKET. CYL HEAD [h' 25 YhAYN T=1.4 1

16 111136480 BOLT. CYL HEAD AYNF b 11

17 111136490 BOLT. CYL HEAD AYNE b 3

18 195816370 HANGER non 2

19 011510816 BOLT Rk 2 M8x16, SW

20 012110655 STUD BOLT AFYFER LA 2 M6x55
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FIG.103 HEAD COVER

ANyRhIN—
HLEH .
REES HBaES e oty — G S B <F " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 120036930 R ARM ASSY:CHB 0Yh7-LASSY:CHB 1
2 120356131 R ARM COMPL:N 0Yh7-LCOMPLIN 3
3 120216041 CAP VALVE N7 %097 6
4 199486220 SCREW TV YA 6
5 020109076 NUT Fyh 6 M7 (P=1)
6 120316281 SHAFT. R ARM 0Yh7-Lyv7h 1
7 198217170 SPRING ATy 2
8 011310635 BOLT LAY 2 M6x35, SW
9 012109044 STUD BOLT AGYNE LA 3
10 023100010 NUT Fyh 3 M10
11 185246060 PRESSURE UNIT.OIL |v/av44b 1
12 140606941 PIPE.OIL A4 {7°"COMPL 1
13 140996260 GASKET:M8 hArYhM8 4
14 198486780 BOLT BANJO TAR Wb 1
15 120996140 GASKET:ROC A BRKT |#'2FYkavh—-7-L7"549N 1
16 052109076 O-RING oy 1 P11
17 199280300 SHIM Y105 4
18 111996410 GASKET:TOP COVER | A5 YMAYNAN - 1
19 111217600 COVER. CYL HEAD  |AYNAN—%I CHB 1
20 110666210 STOPPER.OIL TANARYN 1
21 110666060 STOPPER.OIL AF-L-N 1
22 015600406 SCREW Ag)a 6 M4x6
23 140996270 GASKET:M10 hAFYhM10 3
24 024600010 CAP NUT 97 +9b 3 M10
25 198436010 CAP £y’ 1
26 052100400 O-RING oy 1 P40
27 110566080 VALVE.BREATHER SNy 1
28 011100408 BOLT LAY 4 M4x8
29 011310660 BOLT S VES A 2 M6x60, SW
30 011310640 BOLT LAy 2 M6x40, SW
31 135996951 GASKET:AIR INTAKE |h'Z5YMITAVTAY 1
32 135566510 AIR INTAKE TH74I74UT49:CHB | 1
33 011310620 BOLT LAY 2 M6x20, SW
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FIG.104 CRANKSHAFT,PISTON
D329 % I EXNY

T
RHES | HEES 8% 7 ek | S ® w o®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 115256950 C SHAFT COMPL 4599%7FCOMPL 1 Inc.2~4,29
2 115276270 GEAR.CRANKSHAFT |9509%™% 1
3 034100508 KEY $- 1
4 030300816 SPRING PIN ATYUHE Y 1
5 110156171 BRG HOLDER ASSY [A 7Y kL4 ASSY:1 1 Inc.6,7,10,12
6 010109406 BOLT FUMATYS RAE 6 M10x55
7 030500612 DOWEL PIN J9HEY 6
8 110156181 BRG HOLDER ASSY [A'7YU4 HIL 4 ASSY:2 1 Inc.6,7,10,12
9 110156191 BRG HOLDER ASSY [A'7YU4 #kIL 4 ASSY:3 1 Inc.6,7,10,13
10 198586050 METAL KIT:STD ML KIT:STD 1
10 198586054 METAL KIT:US.025 |4l KIT:US.0.25 1
10 198586057 METAL KIT:US.050 |4l KIT:US.0.50 1
11 199266200 WASHER.THRUST AIAMNIYLY 2
12 010109667 BOLT b 2 M10x65
13 010700865 BOLT b 2 M8x65
14 115017541 PISTON KIT:STD E'AbY KIT:STD 3 Inc.15~17
15 115107960 RING KIT.PISTON E RNV KIT 3
16 115326220 PIN.PISTON EANEY 3
17 036500028 SNAP RING ATYIYUY 6
18 115026251 R ASSY. CONNECT  [3#97409 BV ASSY 3 Inc.19~22
19 198517260 BUSHING 7991 3
20 115176140 BOLT. CONNECTR  [BYN# ILF 6
21 020109120 NUT Fykavayr 6 M10. 1B
22 198517650 METAL.PIN:STD AN EVSTD 6
22 198517256 METALPIN:U.S 025 |ALEV:US 025 6
22 198517259 METAL.PIN:.U.S 050 |A4b.E™V:U.S 050 6
23 115357380 FLYWHEEL 774%4-)L COMPL 1 Inc.24
24 115376040 GEAR.RING IVZERY 1
25 010109341 BOLT b 6 M10x34. #fi B
26 115397790 C SHAFT PULLEY 95999% 707 - INHG 1
27 080109061 V-BELT:AX36.5 VA'LMA36.5) 1
28 020109086 NUT FYh 1 M24(P=1.5)
29 030509020 DOWEL PIN J9HEY 1
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FIG.105 CAMSHAFT

AL vTk
HLEH .
n O sg e &n o 0 = e VB
HmES e oty — PN IVE=R &8 <F
Parts No Parts Name ALL BM| BT |BHD R/ Application Description
1 120026350 CAM SHAFT ASSY hAYYIPASSY 1
2 120016050 CAM GEAR COMPL  |hL% ¥COMPL 1
3 034100508 KEY £- 1
4 120736081 GEAR £y 1
5 199216230 SPACER AN —H 3
6 040156304 BALL BEARING K —IATYSY 1 6304NR
7 125256120 SLIDER COMPL A54%° COMPL 1
8 199566652 PLATE 7’L—-b 1
9 120076070 SHAFT COMPL 43434 7FCOMPL 1
10 011310612 BOLT LAY 2 M6x12, SW

13




FIG.106 TIMING GEAR CASE

BAZT XX —R

T
RHES | HEES 8% 7 el | S ® w ®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 165106680 CASE.GEAR ¥ ¥7-ACOMPL:CHB 1 Inc5

2 165996550 GASKET BRI Y- 1

3 198636160 OIL SEAL TN 1

4 125046630 G LEVER ASSY A NFLIN—ASSY 1 Inc.6,7

5 030300414 SPRING PIN ATWHEY 1

6 036800008 SNAP RING ATYIVUY 2

7 026200010 WASHER UbAY 1

8 198217500 SPRING ATV Ra—b 1

9 052300600 O-RING oy 1 G60

10 031100004 SNAP PIN ATV Y 1

11 198217220 SPRING:MAIN ATVT MY 1

12 125156170 ARM COMPL 7-LCOMPL 1

13 052109110 O-RING oWy 1 P7

14 011310660 BOLT LAY 3 M6x60, SW

15 125416090 LEVER.GOVERNOR  |A'nFLn'- 1

16 010110630 BOLT LAY 1 M6x30

17 023100006 NUT Fyh 3 M6

18 125116141 SHAFT.GOVERNOR  |¥7} 1

19 052109108 O-RING oWy 2 P3

20 036800005 SNAP RING SV 1

21 125976100 STAY ATA 1

22 010109687 BOLT =By K bk 2

23 010109264 BOLT LAY 1

24 398210070 SPRING ATy 1

25 011310680 BOLT Rk 2 M6x80., SW

26 011310645 BOLT LAY 7 M6x45, SW

27 165206510 COVER:SB An-SB 2

28 010310865 BOLT LAY 4 M8x65

29 023100008 NUT Fyh 4 M8

30 165996610 GASKET:COVER D REYbhN— 1

14



FIG.107 OIL PUMP, WATER PUMP, ALTERNATOR

FANKRLT | IA—B—R T FILER—45

T
RHES | HEES 8% 7 el | S B w ®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 199266270 WASHER.THRUST AIANIYLY 1

2 165026230 GEAR ASSYIDLE TAN L PASSY 1 Inc.28

3 140166250 ROTOR 0-4 1

4 140116220 COVER.OIL PUMP ALK VT hiv— 1

5 199286340 SHIM SET Y htyb AR

6 198216720 SPRING ATy 1

7 199236540 COLLAR h3- 1

8 036800010 SNAP RING YSVVAIV/A 1

9 026109017 WASHER UbDAY 1

10 052109076 O-RING oyvy 1 P11

11 140986970 OIL PIPE 47 1

12 140406310 FILTER.SUCTION #9374 2COMPL 1

13 011310612 BOLT LAy 2 M6x12, SW

14 165166600 PLATE.FRONT:CHB  |70U07'L—hCHB 1

15 165996540 GASKET h Ak 7Ouk 7 L—b 1

16 011310612 BOLT Ly 2 M6x12, SW

17 145017790 PUMP ASSYWATER [94-4#"V7°ASSY:NHG 1 Inc.18~21

18 145146320 SET PLATE LV AN 1

19 145996681 GASKET WGV DI AVES 1

20 064500030 PLUG 739 1

21 015300614 SCREW Aga 3

22 145336620 PULLEY.FAN 7797 1

23 080109061 V-BELT:Ax36.5 VA'LMA36.5) 1

24 145386910 HOLDER.FAN:10 I7UkNE"10 1

25 385720360 SWITCH:THERMO AYFH—E 1

26 145996990 GASKET WUPTSE R T VN 1

27 011310635 BOLT LAy 4 M6x35, SW

28 198217760 SPRING ATy 1

29 145216730 CASE.THERMOSTAT |#-£A4YMr-A:CHB 1

30 011310655 BOLT LAy 2 M6x55., SW

31 023100006 NUT FYk 3 M6

32 145306520 COOLING FAN G057 1

33 011310630 BOLT LAy 4 M6x30, SW

34 185976900 STAY:SB A74:SB 1

35 011510816 BOLT Ly 3 M8x16. SW
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FIG.107 OIL PUMP, WATER PUMP, ALTERNATOR

FANKRLT | IA—B—R T FILER—45

T
RHES | HEES 8% 7 el | S ® w ®
Key No Parts No Parts Name ALL BM | BT |BHD R/ Application Description Remarks

36 185046320 ALTERNATOR ASSY |11 4%-3ASSY 1

37 010311035 BOLT b 2 M10x35

38 027100010 SPRING WASHER YYAVIVVA 2

39 020900010 NUT Fyb 2 M10

40 185726481 PLATE. ADJUSTING |7V ¥YATAVY' 7 V—bA0FH] 1

41 011510820 BOLT b 1 M8x20, SW

42 145536051 HOSE "R 1

43 067100022 HOSE BAND R=ANVN 2

44 199116370 CLAMP h307° 1

45 385720011 SENSOR -2 A-4 1

46 145206220 T STAT COMPL #-ERX4YFCOMPL 1

47 145996710 GASKET N RAFYNY-Eh-A 1

48 145996051 GASKET N RAFYNY—FAN - 1

49 145226450 COVER. T STAT H—EA4YMN —NHG 1

50 010800820 BOLT b 2 M8x20

51 011500825 BOLT LAY 1 M8x25, SW
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FIG.108 INJECTION PUMP, LINES
Aoy aviRo T BEEHE

T
RHES | HEES 8% 7 el | S @ %
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 131017811 PUMP ASSY. INJ 107 ThAVR 7 ASSY | 1

2 131426310 SHIM SET YLEYRNS AR

3 023100008 NUT Fyb 2 M8

4 010800820 BOLT b 2 M8x20

5 131406360 INJECTOR JRWTUN KLY ASSY 3

6 131606291 PIPE. RETURN 1J4—yn 47" COMPL 1

7 131507601 PIPE. INJECTION {YY 1953y {7COMPL | 1

8 131507611 PIPE. INJECTION {YY 1953y {7COMPL | 1

9 131507621 PIPE. INJECTION {YY'19%3uN{7COMPL | 1

10 199106021 CLAMP 457" COMPL 4

11 010110625 BOLT Rk 2 M6x25

12 023100006 NUT FYh 2 M6

13 185366190 PLUG. GLOW JR=-734" 3

14 185376140 CONNECTOR 14945 n— 1

15 027100004 SPRING WASHER ATV Yy 1

16 020100004 NUT Fyh 1 M4

17 131426200 GASKET NREYNIR N 3

18 185206085 SOLENOID VIoZ(S 1

19 025100016 SEAL WASHER VA 1

20 131136350 SCREW Aga 1

21 025100008 SEAL WASHER -MIYYY 1
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FIG.109 INJECTION PUMP

AooxyaVRyT

prTy T
RuES | HMIES HRBH e g BOSH ¥ L
Key No Parts No Parts Name ALL BM | BT |BHD R/ Application Description Remarks
1 131017811 PUMP ASSY. INJ A0 1H930R VT ASSY | 1 Inc.1~17
2 131196200 HOLDER Ha— 3
3 131227310 O-RING oYy 3
4 131176510 SPRING ATy 3
5 131186110 GASKET h Ry b 3
6 131156260 VALVE N7 3
7 131116660 PLUNGER 7’0 e~ 3
8 131176320 SPRING ATy 3
9 131296530 PLATE A% 3
10 131296645 PIN [} 3
11 131296954 SNAP RING ATy7UUYy 1
12 131246010 PIPE JOINT 74 1
13 131296255 GASKET Rk 2
14 131246170 EYE BOLT TAE Wb 1

15 * SPRING ATy
16 131227320 O-RING oYy 6
17 131136430 BOLT w0 b 6

18



FIG.110 INJECTOR ASSY

Eat/ XL
HLEH .

REES HBRES e aty — TGS & <t " &
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks
1 131406360 INJECTOR JRWTINRLTASSY 3 Inc.2~10
2 131446006 NUT Fyb 1
3 131426230 GASKET Ry 1
4 131437360 SHIM YLKIT 1
5 131446074 SPRING ATy 1
6 131446075 SPRING SHEET AT Y=} 1
7 131446076 SPACER AN 1
8 131416170 NOZZLE JA'IWASSY 1
9 131446077 NUT Fyb 1

10 * BODY w7 Y-
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FIG.111 STARTING MOTOR
RA—TATE—F—

T
RHES | HEES 8% 7 el | S @ o o®
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 185086551 STARTER ASSY A4-% ASSY 1 Inc.2~10,17~19,

2 185846468 SCREW SET A9YISET 1

3 185846610 BRACKET ASSY F 7'349h ASSY 70Uk 1

4 185846615 LEVER SET L=ty 1

5 185816340 SWITCH ASSY A1YF ASSY 1

6 185846616 BALL = 1

7 185846617 PACKINE NWEY 1

8 185846684 ARMATURE 7IFA7 1

9 185846621 HEXAGON HEAD SET |Byh4# bk 1

10 185866391 SHAFT ASSY YYIMASSY 939FEYb 1 Inc.11~16

11 185846614 STOPPER SET AR YR 1

12 185866411 OVER R CLUTCH A==3=u5"H59F 1

13 185846683 INTERNAL G ASSY AU9—FILF YASSY 1

14 185846611 WASHER VMY 1

15 185866400 SHAFT ASSY GEAR  |V¥7FASSY £'¥ 1

16 185846613 GEAR ASSY £'¥ ASSY 3

17 185846619 YOKE ASSY 3-4 ASSY 1

18 185416490 BRUSH ASSY 7°5Y ASSY 1

19 185416500 BRUSH H ASSY 7'3VHNE ASSY 1 Inc.20

20 185886070 SPRING BRUSH SET [R7)v%'7'591vb 1

21 185846620 BRACKET ASSY R 7359k ASSY ¥ 1

22 020109160 NUT Fyb 1

23 185736330 COVER hiv =254 1
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FIG.112 ALTERNATOR

FILEALR—43
HLEH .
RHES HBRES e oty — TGS B <F " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 185046320 ALTERNATOR ASSY |11 4%-3ASSY 1 Inc.2~5,8,10,11
2 185446269 NUT Tk 1
3 185436180 FAN 7Y 1
4 185446270 SCREW A1 1
5 185426210 BRACKET.FRONT 7°5rYMASSY 1 Inc.6,7
6 185446271 SCREW A1 1
7 185446272 BEARING AT 1
8 185446273 ROTOR ASSY 0-4ASSY 1 Inc.9
9 185446274 BEARING N7 1
10 185446275 STATOR AT-4 1
11 185426220 BRACKET.REAR 7'77YPASSY 1 Inc.12~15
12 185446278 TERMINAL SET -3 SET 1
13 185446277 REGULATOR ASSY  |L%'1L-4ASSY 1
14 185416480 BRUSH 7'3% COMPL 2
15 185446276 RECTIFIER ASSY LY9FI74¥ASSY 1
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FIG.113 EXHAUST MANIFOLD
IxY—ArT=/R—JLK

preTy==E
RHES | HEES 8% 7 el | S @ w ®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 135616400 MANIFOLD EXHAUST I3y -AMZHME:SB-H [ 1

2 135996590 GASKET:EX. M FOLD |h" RHYMEXT=HILL 1

3 012110625 STUD BOLT AZINK LA 2

4 011310625 BOLT b 4 M6x25, SW

5 023100006 NUT Fyb 2 M6
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FIG.201 MUFFLER

N77—
HELEH .
REES HBRES EIiTEE oty — TGS B <F " &
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 A14010040 MUFFLER ASSY ¥75ASSY 1
2 011510816 BOLT b 2 M8x16, SW
3 314990150 GASKET Rk 1
4 010160820 BOLT b 4 M8x20 sSus
5 027160008 SPRING YYLVIVVA 4 sus
6 A14610110 BRACKET:MUFFLER |7'37YMY73 1
7 011511030 BOLT LAy 2 M10x30, SW
8 A14250070 PIPE:TAIL NAT TN 1
9 398750260 BAND VN 1
10 A14310080 MUFFLER COVER YIFhN - 1
11 010109206 BOLT Ly 2 M6x12, SW. W [SUS
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FIG.202 AIR CLEANER

I7—9—F—
= pri @=] = b= ﬁ%@ﬂ he =l 1)
REES HamES R A Qty — 3 i & <F " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 314500880 AIR CLEANER ASSY |I74)—-FASSY 1 Inc.2~5
2 314531177 2ND FILTER COMP  [2ND74)L4COMPI7%!) 1 INNER
3 314531176 FILTER COMP 743—COMP:I741)5 1 OUTER
4 314531195 COVER ASSY AN—ASSY 1
5 314531163 VACUATOR VALVE  |N#aI-4n' L7 1
6 398119972 BAND:AIR CLEANER |T'A:I7H)-FH4I 1
7 A14520010 STAY ATAITY) T 1
8 010800816 BOLT LAy 3 M8x16
9 A14600171 BRACKET 79I TH)—F 1
10 010800816 BOLT LAy 2 M8x16
11 314601960 HOLDER IPM-THHT 1
12 010800820 BOLT LAy 2 M8x20
13 021500008 NUT Fyb 2 M8. SW
14 A14560060 INTAKE PIPE:OUT I7H9)-FH-A.0UT 1
15 067100065 HOSE BAND H=ANVN 2
16 A14560070 INTAKE PIPEIN I7H)-FH-AIN 1
17 067100065 HOSE BAND R=ANVN 1
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FIG.203 RADIATOR

SUI—4
T
RuES | HIES BR & e g BOSH B L
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks

1 310100980 RADIATOR ASSY 714 1 Inc.2
2 310110200 CAP:RADIATOR 4775914 1

3 398119670 RUBBER R WASR LD L 4

4 A98130310 SPONGE AUy 2

5 A10250210 SHROUD 1598 1

6 A99480130 SCREW FMARY 4

7 A10160060 RADIATOR HOSE 5 I-4k—Z:HT 1

8 067100043 HOSE BAND R=ANVN 2

9 A10160071 RADIATOR HOSE 59 T4-R:04 1

10 067100043 HOSE BAND H=ANVN 2

11 310560050 TANK a9 1

12 010800616 BOLT LAy 2 M6x16

13 310110190 CAP £vy7° 1

14 310120270 OVER FLOW PIPE A-N-70-n47 2

15 399112851 CLAMP h307° 1

16 360771170 FUEL PIPE 7AINNAT 1

17 067200115 HOSE CLIP F=A997’ 2

18 031310820 PIN EFTARE Y 1

19 399111960 CLAMP h307° 1

20 010800610 BOLT LAy 1 M6x10

21 A10170120 SCREEN A=y 1

22 A10270110 STAY 5V TAYH IR 1

23 010810816 BOLT LAy 2 M8x16

24 A10270150 STAY FYIAHYTL 1

25 010810816 BOLT LAy 2 M8x16

26







A10270150



FIG.204 ENGINE MOUNT

IOV
HLEH .
REES HBRES e oty — TGS i i &
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 A10410061 BRACKET IV Uik —MF/R 1
2 010311045 BOLT b 2 M10x45
3 026200010 WASHER UbAY 2
4 027100010 SPRING WASHER YYAVIVA 2
5 020910010 NUT Fyb 2 M10
6 A10410071 BRACKET VYU —hF/L 1
7 010311045 BOLT LAy 2 M10x45
8 026200010 WASHER UbDAY 2
9 027100010 SPRING WASHER YYAVIVA 2
10 020910010 NUT FYh 2 M10
11 398120790 RUBBER D I=WA 2
12 020910010 NUT FYk 4 M10
13 027100010 SPRING WASHER YYAVIVA 4
14 A10410110 BRACKET VYUK ~-hR/L 1
15 A10410120 BRACKET YU ~-MR/R 1
16 010411435 BOLT LAy 4 M14x35. #fi B
17 027100014 SPRING WASHER ATV Yy 4
18 398118230 RUBBER A 2
19 020910010 NUT FYh 4 M10
20 027100010 SPRING WASHER YYLVZVVA 4
21 A14430020 BRACKET 7' IYNITF5— 1
22 399112900 CLAMP h307° 1
23 010810820 BOLT LAy 1 M8x20
24 399110340 CLAMP h307° 1
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FIG.205 CHASSIS AND FRAME

r—, Jb—L4

T
RHES | HRES BEAH el | S ® =
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks

1 A20100682 MAIN FRAME FMyIL—L 1

2 A20360020 REAR FRAME NN 1

3 011511225 BOLT LAY 4 M12x25, SW

4 A68150040 ROOF FL—L—7 1 1 1

5 010311235 BOLT LAy 6 6 6

6 020900012 NUT Fyb 6 6 6

7 027100012 SPRING WASHER YYAVIVA 6 6 6

8 372111170 WEIGHT HIfh 2

9 010311265 BOLT Wb 4 M12x65

10 027100012 SPRING WASHER YYLVIVYA 4

11 026109018 WASHER UPDAY 4

12 A62010020 WEIGHT ASSY DIARKIT 1~2[1~2|1~2 OP. Inc.8~11
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FIG.206 FRONT AXLE

JAVRTORIL
HLEH .
REES HBRES EiTEE aty — TGS B St " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 A30000065 AXLE UNIT ASSY THALIZYFASSY 1 Inc.2~4
2 A98510630 BUSH 7Yy1 2 LFF5030
3 398510340 BUSH 7'vva 4
4 A30340010 STOPPER ATy 4
5 A30510060 PIVOT SHAFT bR YN AR 1
6 A22210300 PTO SHAFT PTOY¥7h 1
7 040106005 BALL BEARING R =IATYSY 2 6005
8 036100025 SNAP RING Y SOPAIV/A 2
9 036500047 SNAP RING Y SOPAIV/A 1
10 A98530230 OIL SEAL A4 IY—-125476 1
11 A98560320 BEARING —=FAATUVIT 1 HMK2520
12 A98560330 BEARING =FAATYVST 1 HMK2520L
13 A99460080 NUT S hauTk 1 M45x1.5, U
14 A30510070 PIVOT SHAFT PLATE |t'H"Yb¥IMHT 1
15 011511050 BOLT LAy 2 M10x50, SW
16 A34450440 BRACKET E-47'379hL 1
17 A34450460 BRACKET E-47'37YAR 1
18 A34800061 TIE ROD EZ{=V1 1
19 334800781 TIE ROD END:LH 44nYFIVh LH 1 Inc.21~24,26
20 334800771 TIE ROD END:RH 44ayN IV RH 1 Inc.21~23,25,26
21 334810010 RUBBER FAMIN— 2
22 334810201 BAND VWIS 2
23 334810080 CASTLE NUT FYALFY 2 M12
24 334810110 NUT aY49+YbM17X1.5-L.H 1 M17. &
25 334810100 NUT Y5 +YbM17X1.5 1 M17
26 060610000 GREASE NIPPLE JUY-Z2=97N 4
27 050301145 OIL SEAL TN 2
28 A98340010 CLIP AR 2
29 398560320 THR. NEEDLE BRG  |RFAF=—FNAA7YLY 2
30 398560330 THRUST WASHER AIANIYLY 2
31 052310350 O-RING oy 2 G35
32 A99240410 WASHER UbaY 2
33 036100035 SNAP RING Y SOPAIV/A 2
34 030103220 SPLIT PIN ATYIMEY 2
35 026100012 WASHER UPVaY 2
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FIG.207 STEERING

RATTILY
= o ED o HLEH o "
REES HamES B & % ¥ Qty — PN VE=R &8 <F fi E
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 A34310042 STEERING WHEEL ATTII 54 1
2 011511035 BOLT b 8 M10x35, SW
3 334650570 HOLDER R FMNTY 2
4 398511190 BUSH 7YY1:8 4120 2
5 011510820 BOLT b 2 M8x20, SW
6 A34400132 COLUMN VINTEEIA 1
7 A34100041 STEERING SHAFT ATV VY Ib 1
8 398380420 JOINT VELVL 1 (E"v2h41)
9 A34110020 STEERING SHAFT IR 1
10 036100025 SNAP RING Sy 2
11 040146904 BALL BEARING R —IATYSY 2 6904UU
12 398115510 RUBBER A 2
13 036500042 SNAP RING Y SOPAIV/A 2
14 036100020 SNAP RING Y SOPAIV/A 1
15 399211550 SPACER AN 1
16 A34310010 STEERING WHEEL AFT)UY K4—-ILASSY 1
17 A34320010 HANDLE CAP Ny 1
18 021000012 NUT FYk 1 Mi12, #8E
19 027100012 LOCK WASHER ATV ISy 1
20 026100012 WASHER UbDaY 1
21 A24100611 LEVER LN=F b 1
22 398180640 GRIP 77 1
23 498221610 SPRING ATy 1
24 398510310 BUSH 7Yva 2
25 036800012 SNAP RING ATY7UYE 1
26 A24100630 LEVER LN=TFhtl 1
27 498180280 GRIP 77 1
28 027100005 LOCK WASHER ATV ISy 1
29 015100514 SCREW Aga 1 M5x14
30 020900010 NUT FYh 2 M10
31 026100010 WASHER UPDAY 1
32 399340320 WASHER UbaY 2
33 A98230800 WIRE DERS O 1
34 036800005 SNAP RING Y SOPAIV/A 1
35 398114451 RUBBER I'AD 1
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FIG.208 FRONT PTO

ZOVKPTO
HLEH .
REES HBRES e aty — TGS 8 <F " &
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 A98611370 PULLEY:KUDOU 7=1=49879 1
2 A99210630 SPACER AN —H 1
3 010109424 BOLT Wb 8 M8x25, SW, HT
4 A98611380 PULLEY:JYUDOU 7 =)= a9ky 1
5 A99240730 WASHER UbDAY 2
6 A99520010 PLATE 7L—-b 1
7 011511020 BOLT LAy 4 M10x20, SW
8 027100016 ROCK WASHER ATV Yy 1
9 020600016 NUT Fyh 1 M16. ¥8E
10 060609004 GREASE NIPPLE JUY-Z2=97N 1
11 A98660230 V BELT 74~ b 2 SB-36., W800
12 430210110 BELT GUIDE AN 2
13 010810816 BOLT LAy 4 M8x16
14 A22650321 BELT GUIDE NI 1
15 010810816 BOLT LAy 3 M8x16
16 A98611680 ROLLER Fov3v0-5 1
17 040146305 BALL BEARING F=LATYSY 2 6305UU
18 036500062 SNAP RING SV AV 2
19 036100025 SNAP RING SV AV 1
20 A22600400 TENSION ARM SPEV i 1
21 398510260 BUSH 7"991: 20X20 2
22 026100020 WASHER UbAY 1
23 036100020 SNAP RING Y SOPAIV/A 1
24 A98220220 SPRING ATy 1
25 060610000 GREASE NIPPLE JUY-Z2=97N 1
26 A98221030 SPRING:CLUTCH ATV HT9F 1
27 A98230980 WIRE PRy 1
28 026100008 WASHER UMY 1
29 030102516 SPLIT PIN AT IRy 1
30 A24350121 BRACKET 7'5Yb 1
31 011511025 BOLT ETAN 2 M10x25, SW
32 A24100740 LEVER 939FLN— 1
33 398511560 BUSH 7Yy1 2
34 036100020 SNAP RING Y SOPAIV/A 1
35 398180970 GRIP 5YY74I0— 1
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FIG.208 FRONT PTO

ZOVKPTO
HELEH U
REES HBRES EiTEE aty — TGS B <F " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
36 A46200250 SWITCH ASSY PTOt{7T1SW 1 M14+yMIE
37 498221171 SPRING ATy 1
38 398750150 BAND nNub 3
39 398750130 BAND b 1
40 A22080140 SHAFT ASSY AN - I Vb 1
4 060610000 GREASE NIPPLE TU=-AZ97 N 1
42 052100220 O-RING oWy 1 P22
43 010709095 BOLT LAy 3 M12x25
44 027100012 SPRING WASHER YYAVIVA 3
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FIG.209 HST CONTROL

prTy T
RuES | HMIES RSB e g BOSH ¥ L
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 398118880 RUBBER RANE Y 2

2 398340540 CLIP 997 2

3 A58100310 PEDAL ANENaAY 1

4 036100015 SNAP RING Y SOPAIV/A 1

5 A99230200 COLLAR h- 1

6 A58100291 PEDAL NENE VY 1

7 398510360 BUSH 7Yva 2

8 A98340020 WASHER UPVAY 1

9 036100022 SNAP RING Y SOPAIV/A 1

10 398510840 BUSH 799115 2

11 A21150110 TRUNNION LEVER (= 1

12 030300636 SPRING PIN ATWHEY 1

13 010310830 BOLT LAy 2 M8x30

14 026100008 WASHER UbAY 6

15 022300008 NUT FYb U 2 M8

16 334800360 TIE ROD END nyNIVh 2

17 020900008 NUT FYk 2 M8

18 A99320030 ROD aye 2

19 020109125 NUT +9h :M8-LH 2 M8, 4l

20 334800420 TIE ROD END A4AYRIVNL 2

21 A21100120 NEUTRAL ARM 7-h:F17hy 1

22 398512110 BUSH 7Yy 2

23 026109011 WASHER UbaY 1

24 011510816 BOLT LAy 1 M8x16

25 010310830 BOLT LAy 2 M8x30

26 026100008 WASHER UPDAY 2

27 022300008 NUT Fyh U 3 M8

28 010310855 BOLT LAy 1 M8x55

29 026100008 WASHER UbAY 3

30 022300008 NUT FYb U 1 M8

31 A98010030 DAMPER ASSY Fun'- 1

32 031310825 PIN EFTARE Y 1

33 026100008 WASHER UbAY 1

34 030102516 SPLIT PIN A7 UIMEY 1 b 8x25

35 399111040 CLAMP vz 1
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FIG.210 SEAT

o=k
= un 0 = un 0 ﬁ%@ﬂ . =
RHES MmES LIEREA Qty — Pl =y <t i =
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
36 385960640 COVER AN=aN —bF1-7 1
37 A46200290 SWITCH ASSY:SEAT [A{YFASSY: -t 1
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FIG.211 BONNET

Rk
HLEH .

RHES HBRES e oty — TGS <t i &
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks

1 A50100021 ENGINE COVER EEYTS 1

2 A50130151 ENGINE COVER STEY | V&yMHI 1

3 010800820 BOLT LAy 4 M8x20

4 030103225 SPLIT PIN AT yhE"Y 2

5 026100010 WASHER UbYaY 2

6 A98130270 SPONGE:RADIATOR [AK'VY 5914 1

7 A50400010 OPENER NUNASSY 2

8 010800616 BOLT 7730V Wb 4 M6x16

9 021300006 NUT Fyb 2 M6

10 A50130170 ENGINE COVER STEY | V&yMHI 1

11 023100008 NUT FYk 2 M8

12 A50150610 GUARD:L h=FL 1

13 A50150630 GUARD:R h-FR 1

14 010800612 BOLT 7730V K Wb 8 M6x12
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FIG.212 DASHBOARD

By aR—K

T
RHES | HEES 8% 7 ek | RS ® o oE
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 A50310402 FRONT COVER FYIR—F 1

2 398113760 RUBBER A 4

3 026109033 WASHER UbaY 4

4 010800820 BOLT 770V Wb 4 M8x20

5 A50300170 FRONT COVER YYIIN YT 1

6 010800616 BOLT LAy 2 M6x16

7 A98110160 TRIM MJAT'A 1

8 A98130300 SPONGE AfUY 2

9 A98130280 SPONGE AfUY 1

10 A98130290 SPONGE Af Y 1

11 A50310391 FRONT COVER AN =gyyak - 1

12 A98330160 FASTENER NRVITAT— 2

13 398181770 GRIP 77 2

14 A98120670 RUBBER Y=hTL 3

15 A98120680 RUBBER Y=hT'L 2

16 A50710351 OPERATION PANEL |A24%F7°L—F 1

17 015150412 SCREW Aga 2 M4x12

18 026100004 WASHER UbaY 2

19 020100004 NUT FYk 2 M4

20 385201860 SWITCH ASSY A{YFASSY 1

21 385710060 THERMO METER F—Ei-% 1

22 485450010 TACHOMETER ASSY |434—% ASSY 1

23 385100950 LAMP ASSY 5v7° ASSY 1

24 385350280 FLEXIBLE SHAFT ILEVTNYYIH 1

25 A98410050 GAUGE LAV EVALA 1
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FIG.213 REAR COVER

)xh/N—
- R o HLEH S "
REES HamES e Qty — PIVE=Y &8 <F fi E
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A50210040 COVER:OIL TANK A=A ah 1
2 A50210050 COVERFUEL TANK  [An'—2u13%3uh 1
3 010800610 BOLT 270V R b 14 M6x10
4 A50250260 REAR COVER Jyhn— 1
5 398113760 RUBBER Th 4
6 026109033 WASHER DPVAY 4
7 010800820 BOLT 770V H b 4 M8x20
8 355111970 FENDER FIVEA-N-7I% 2
9 021300008 NUT Fub 8 M8
10 A50250280 COVER:SEAT U i —9—ko4 1
11 A98120670 RUBBER e =WA 3
12 010800612 BOLT 770V R b 2 M6x12
13 A50250300 COVER:SEAT U L I ST 1
14 A50250320 COVER:SEAT U R A —Y—hER 1
15 A98120890 RUBBER =N 2
16 A52320010 COVER Anv— 1
17 398121160 RUBBER T h:M 4 1
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FIG.214 STEP

ATvT
preTy=E
RHES | HEES 8% 7 el | S ® wo®
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 A50250170 REAR COVER SRIINY 1
2 010800610 BOLT 7730V Wb 9 M6x10
3 A55200490 STEP ATY7 LR 1
4 A55200540 STEP ATYTLF 1
5 A55200510 STEP A7Y7°RR 1
6 A55200560 STEP ATY7 RF 1
7 010800610 BOLT 7730V Wb 8 M6x10
8 A55760370 STEP SHEET:LR ANTJNALR 2
9 A55710020 FOOT REST 7—bUAR 1
10 A55760200 STEP SHEET ANTN A 1
11 010800812 BOLT 770V K Wb 4 M8x12
12 A55200260 STEP ATYTTh 1
13 762872801 ETC 7 aryh 1
14 A55310060 BRACKET TN 1
15 010800616 BOLT 7730V Wb 6 M6x16
16 A98130410 SPONGE A VUYIR 1
17 A98130420 SPONGE AUV 1
18 A98130430 SPONGE AUV Th 2
19 398133690 SPONGE ARV TNy 1
20 010800612 BOLT 7730V Wb 2 M6x12
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FIG.216 MOWER LIFT

E7)Ik
T
RuES | HIES HRBH e g BOSH B L
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 A98260310 ARM:CHAIN 7-LFI-Y 2
2 060610000 GREASE NIPPLE JUY-Z2=97N 2
3 A44100641 LIFT ARM T—hNoy 1
4 A99230550 COLLAR h7- 1
5 030104040 SPLIT PIN AT)IMEY 1
6 A76260030 SHAFT SINT-4 1
7 A76140060 BOSS 'R 1
8 030301040 SPRING PIN ATWHEY 4
9 A72110450 ROLLER 0-3 2
10 398511440 BUSH 7Yva 4
11 A99560391 PLATE £y 2
12 010800812 BOLT LAy 2 M8x12
13 A44420060 PIN&BOSS E'y 1
14 030104040 SPLIT PIN ATIMEY 1
15 A99610760 PIN (] 2
16 027100024 SPRING WASHER ATV IYYY 2
17 A98220561 SPRING ATy 2
18 031310855 PIN EFTARE Y 2
19 030102525 SPLIT PIN AT)IMEY 2
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FIG.218 HYDRAULIC (STEERING AND MOWER LIFT)
ATV (RTTIVT EFIIH)

T
RHES | HEES 8% 7 el | S @ %
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A40150090 VALVE ASSY N IL7TASSY 1

2 010700630 BOLT KRy Vb 3 M6x30

3 398480640 CONNECTOR REGL] 1 G3/8xR3/8

4 340670640 ADAPTOR 7874 1 G3/8xR3/8

5 A41320280 ADAPTER 7874 1 G1/4xR3/8

6 A40471170 OIL HOSE - RA AV~ 1 G3/8L720 10.5MPa

7 A40470440 OIL HOSE LR Sy S SZ 1 G1/41.950 10.5MPa

8 334011180 STR CASE ASSY ATV - ASSY 1

9 011611020 BOLT LAy 3 M10x20. #fi B

10 A40400551 OIL PIPE AN 47 P 1

11 A40400561 OIL PIPE AN47"T 1

12 A40400590 OIL PIPE AAUN47 L 1

13 A40400580 OIL PIPE A4VN47R 1

14 A40400571 OIL PIPE AAWN47 EF 1

15 052110120 O-RING oWy 5 P12

16 334380050 PLATE A 1

17 011611020 BOLT LAy 3 M10x20. #fi B

18 A98120710 RUBBER A 1

19 A98120720 RUBBER A 1

20 A40520040 PLATE A% 1

21 010310860 BOLT Ly 1 M8x60

22 022300008 NUT Fyh U 1 M8

23 198516390 BUSHING 7'Yva 2

24 399101910 CLAMP h307° 1

25 010800820 BOLT LAy 1 M8x20

26 A40470930 OIL HOSE - RA A~} 2 G1/4L1m 10.5MPa

27 399113620 CLAMP h307° 1

28 344952711 CYLINDER ASSY YUE ASSY:PS 1

29 399600140 PIN COMPL [ 1

30 399600080 PIN COMPL (7 1

31 011510812 BOLT Ly 2 M8x12

32 340670280 ADAPTOR 774901 MK 2 G1/4xR1/4

33 060640000 GREASE NIPPLE JUY-Z2=97N 2

34 399113400 CLAMP h307° 4

35 012110625 STUD BOLT AGYEE LA 4 M6x25
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FIG.218 HYDRAULIC (STEERING AND MOWER LIFT)
ATV (RTTIVT EFIIH)

T
RHES | HEES 8% 7 el | S ® w ®
Key No Parts No Parts Name ALL BM | BT |BHD R/ Application Description Remarks

36 022400006 U-NUT FYhUFIR 4 M6, U

37 A40471850 OIL HOSE LR RS Sy S SZ 1 G1/4L900 7.0MPa

38 340014770 VALVE ASSY avka-LN V7 ASSY 1

39 011510850 BOLT LAy 2 M8X50

40 340671730 ADAPTOR 7474 4 G1/4xG1/4

4 A40471811 OIL HOSE AAVk—RA:ARY—b 1 G1/4L710 7.0MPa

42 A40471820 OIL HOSE L% Sy S SZ 1 G1/4L400 7.0MPa

43 A40471830 OIL HOSE L% Sy S SZ 2 G1/4L700 7.0MPa

44 344953241 CYLINDER ASSY YUE ASSY:PS 1

45 340670290 ADAPTOR 7474 2 G1/4xR1/4

46 060640000 GREASE NIPPLE JUY-Z2=97N 2
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FIG.219 HYDRAULIC (FILTER)

a7 (T4)L5)

T
RHES | HEES &% 75 el | S @ %
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks

1 340050190 HYD FILTER A4L71ILEASSY 1 10u

1a 340500780 STRAINER h—hJwY ASSY 1 1FE

1b 340750210 OIL FILTER BODY AN 24NEE T A 1 1FE

2 011511020 BOLT LAy 2 M10x20

3 026100010 WASHER UbDaY 2

4 A40370100 FLANGE 77399 74NAE 1

5 052400250 O-RING oy 1 $25

6 011310640 BOLT LAy 3 M6x40

7 340670030 ADAPTOR 7874 1 G3/8xR3/8

8 340670280 ADAPTOR 7874 1 G1/4xR1/4

9 A40470880 OIL HOSE - RA A~} 1 G3/8L720 10.5MPa

10 A40400640 OIL PIPE 47 1

11 052400250 O-RING oy 1 $25

12 011310640 BOLT LAy 3 M6x40

13 A40471840 OIL HOSE RS v S v SZ 1 G3/8L650 3.5MPa

14 340672950 ADAPTOR 7874 1 R1/4xR1/4

15 340671760 ADAPTOR TE74 1 3-PT1/4

16 340670170 ADAPTOR 7874 1 G1/4xR1/4
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FIG.220 HYDRAULIC (REAR AXLE)

a7y xyyaw)
= pri @=] = b= ﬁﬁ@ﬂ 5 = 1)
REES HamES e Qty — PIVE=Y &8 <F fi E
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 A40471470 OIL HOSE AF—-RARY—F 1 G1/2L445
2 A40470800 OIL HOSE L% Sy S SZ 1 G1/2L550
3 A40470780 OIL HOSE L% Sy S v SZ 1 G1/2L400
4 A40470800 OIL HOSE L% Sy S v SZ 1 G1/2L550
5 340015632 VALVE ASSY IvkA-N LT ASSY 1
5a 340293653 SERVICE PARTS H-E' AN =N LT 2 5{1E M
5b 340293653 SERVICE PARTS H-E' AN =N LT 6 5{1E M
5¢ 340293653 SERVICE PARTS H-E' AN =N LT 6 5{1E M
5d 340293653 SERVICE PARTS H-E' AN =N LT 6 5{1E M
6 010800830 BOLT LAy 4 M8x30
7 A40220020 ARM 7-hF)AT 1
8 340671790 ADAPTOR 7874 3 G1/2xG1/2
9 340672730 ADAPTOR 7874 3 G1/2xG1/2
10 340673110 ADAPTOR 7874 1 Rc1/2xG1/2
11 052110180 O-RING oy 7 P18
12 A41110140 ADAPTER 7474 1 G1/4xR1/2
13 340015530 VALVE ASSY N7 ASSY:FIY) 1
14 340670290 ADAPTOR 7874 1 G1/4xR1/4
15 A40470830 OIL HOSE L% Sy S SZ 1 G1/4L320
16 A40400630 OlL PIPE 47 1
17 A40400620 OIL PIPE 47 1
18 A40471860 OIL HOSE L% Sy S SZ 1 G1/2L500
19 A40470820 OIL HOSE L% Sy S SZ 1 G1/2L550
20 A40500510 BRACKET 7" 59k 1
21 A41230050 CONNECTOR AABIA%I2Y4 2 G1/2xR1/2
22 A41170040 ADAPTOR EPX 2 4-Rc1/2
23 023100008 NUT Fub 2 M8
24 340670020 ADAPTOR 77 5 AN~b 2 G1/2xR1/2
25 340630430 JOINT VELVI 2 G1/2xR1/2
26 340672850 ADAPTOR 7874 2 G1/2xR1/2
27 A40471870 OIL HOSE =24 AV~ 2 G1/2L450
28 A40470870 OIL HOSE L% Sy S SZ 2 G1/2L680
29 A40460140 OIL HOSE AL bk—2 1 L800
30 340692400 OIL HOSE A4 Ik—2:L660 1 L660
31 398750430 BAND K-AN UM 4
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FIG.221 2/4WD VALVE LEVER

2/4WD /NJLTL/N—

T
RHES | HEES 8% 7 el | S ® wo®
Key No Parts No Parts Name ALL BM | BT |BHD R/ Application Description Remarks

1 A24180041 PIN&BOSS Ln—H4I1 1

2 011510825 BOLT LAy 2 M8x25

3 A40120030 LEVER LN —%Uh1 1

4 398511130 BUSH 7Yy 2

5 398180890 GRIP 77 1

6 026100012 WASHER UPDAY 1

7 030103225 COTTER PIN AT)IMEY 1

8 A40130020 PLATE A% 1

9 030102520 SPLIT PIN ATIMEY 2
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FIG.222 HYDRAULIC (HST)

a7 (HST)

T
RHES | HEES 8% 7 el | S ® %
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 A21010060 HST ASSY HST 1 Inc.2~5

2 340490256 SEALKIT Y=Eyh 1 Inc.45

3 A40890189 COUPLING hy7Vuy 1

4 A40890190 OIL SEAL AN—N 1

5 A40890191 OIL SEAL ANl 2

6 010311245 BOLT Ly 4 M12x45

7 026100012 WASHER UbAY 4

8 027100012 SPRING WASHER YYAVIVVA 4

9 020900012 NUT Fyb 4 M12

10 A20121420 PLATE A% 1

11 A20121430 BRACKET 779k 1

12 A99431920 BOLT LAy 1

13 010810820 BOLT LAy 1 M8x20

14 011511025 BOLT LAy 2 M10x25

15 026100010 WASHER UbDAY 2

16 340672750 ADAPTOR 7874 2

17 A41240080 ADAPTER 12454 9% T 2

18 340673110 ADAPTOR 7874 1

19 A41460170 HOSE NIPPLE Hw—AZY7 0 1

20 A41240070 ADAPTER 45 TK 1

21 A41180010 ADAPTER PYCILESTE S 1

22 A41460180 HOSE NIPPLE H—AzZy7 1

23 A41340240 ADAPTER 7874 1

24 340670290 ADAPTOR 7874 1

25 052110140 O-RING oWy 1 P14

26 052110240 O-RING oWy 1 P24

27 052110180 O-RING oy 6 P18
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FTANEY  HooavI(Y

F1G.223 OIL TANK

T
RHES | HEES 8% 7 el | S ® wo®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A52100470 TANK:OIL ST FAN 1

2 A40610050 BREATHER 774~ 1

3 025100020 SEAL WASHER -MIYYY 1

4 064700020 PLUG YNYET Y 1

5 A98410020 GAUGE HnE-y 1

6 010800814 BOLT 770V Rk 4 M8x14

7 A52150130 BREATHER:PIPE 74 =47 1

8 A52990020 GASKET hRhyb 1

9 010800612 BOLT 770V H b 6 M6x12

10 A41140220 BUSHING Ty’ 1

11 052100250 O-RING oy 1 P25

12 340670140 ADAPTER TH7 48— 1

13 A52360020 SUCTION STRAINER  [#4YavAb—1— 1

14 A40420090 FLANGE I3V A Ub 1

15 A40420100 FLANGE I3V A Ub 1

16 052100200 O-RING onvy’ 2 P20

17 011310640 BOLT Wb 3 M6x40

18 011310635 BOLT Wb 3 M6x35

19 A40460440 OIL HOSE ANEk-R 1

20 398750260 BAND F—AN VL 4

21 A40410120 OIL PIPE FAWNAT 1

22 A40460580 OIL HOSE ANEk-R 1

23 A40460420 OIL HOSE ANEk-R 2

24 398750420 BAND HF—=ANUN 4

25 A40410130 OlL PIPE FAWNAT 1
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FIG.224 FUEL TANK

S E Ly 2
HLEH .
REES HBRES e oty — TGS & <t " &
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 A52100451 TANK FUEL [VESDED 1
2 360300150 FILLER CAP 717%%97° 1
3 498400020 GAUGE r=y 1
4 025100020 SEAL WASHER -MIYYY 1
5 064700020 PLUG VAVEY VA 1
6 010800814 BOLT ETAN 4 M8x14
7 360700231 FUEL FILTER ASSY  |71IL74)% ASSY 1 Inc.8~13
8 360740122 BODY ASSY KT 1ASSY 1
9 360710060 FILTER CUP 24W3hY7° 1
10 360720130 FILTER ELEMENT FANATLAVE 1
11 052109130 O-RING oy 1 P10
12 052109131 O-RING oy 1 P39
13 360740123 NUT :FILTER T 7404 1
14 A98160860 HOSE 71INh—A 1 @ 7.5x @ 15x1950
15 067200130 HOSE CLIP F=29v7° 2
16 131646010 RUBBER CAP $ry7 1
17 067200078 HOSE CLIP F=29Uv7° 1
18 A98160870 HOSE 71-ILE-R 1 @ 7.5x @ 15x400
19 067200130 HOSE CLIP F=29Uv7° 2
20 010800865 BOLT Wb 1 M8x65
21 A98160760 HOSE -2 1 @ 4x ¢ 8x2800
22 067200078 HOSE CLIP F=29Uv7° 2
23 398750220 BAND nNub 5
24 385960640 COVER AN —ang-+1-7 1 ¢ 10x150
25 399112851 CLAMP 9397 1
26 399113620 CLAMP 9307 1
27 A98160900 HOSE =17 1 @ 19x200
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FIG.225 BATTERY

/ (‘y—T- IJ —_—
HLEH .
REES HBRES e oty — TGS B <F " &
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks
1 A48100280 BATTERY BRACKET [ny7)%4 1
2 010800812 BOLT b 2 M8x12
3 389510810 BATTERY NYTY 1 55B24L
4 389310391 BATTERY HOLDER  [WY7UkiLg" 1
5 389320021 BATTERY ROD NYTIRYE 2
6 022400006 NUT FYbUTyh 2 M6, U
7 385650770 BATTERY CABLE NITV=7" )+ 1
8 399110340 CLAMP 9397 1
9 398119870 RUBBER ThtLE-4 1
10 385650930 BATTERY CABLE NITV=7" i — 1
11 010800816 BOLT b 1 M8x16
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FIG.226 WIRING

ToF N
prTy T
RHES | HEES 8% 7 el | S @ %
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks
1 A46500190 WIRE HARNESS 74¥—n—%*AASSY 1
2 A46510270 BATTERY HARNESS |NYF)5—7"Ib:7—A 1
3 010800816 BOLT b 2 M8x16
4 385230280 RERAY 1A —1A 3
5 385870641 CONTROLER avha-3:443— 1
6 023100006 NUT Fub 4 M6
7 A46200250 PTO SAFETY SWITCH |PTO®477(A49F 1
8 385201410 SWITCH ASSY A{yFASSY 1
9 498221171 SPRING ATy 2
10 385201260 SWITCH ASSY A{yFASSY 1
11 020800014 NUT Fub 1 M14
12 A21300230 BRACKET 7'3rybza—bLSW 1
13 010800816 BOLT Wb 2 M8x16
14 A46200300 SWITCH ASSY A{yFASSY 1
15 398750220 BAND nNub 6
16  |385870301 CONTROLER IUMI-FH4 - 1
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FIG.228 PUMP (BM.BT.BHD)

>~ (BM.BT.BHD)

T
RHES | HEES 8% 7 ek | S ® w ®
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 340450830 OIL PUMP HANVk U7 1 1 1
2 340450481 OIL PUMP k7 1 1 1 10.6CC/REV
3 340460180 DRIVE GEAR F317°%'% 1 1 1 m1.5x39NT
4 040136004 BALL BEARING R —IATYSY 2 2 2 6004U
5 052310600 O-RING oy 1 1 1 G60
6 052310700 O-RING oy 1 1 1 G70
7 012110865 STUD BOLT AFYFER LA 2 2 2
8 010310870 BOLT LAy 2 2 2 M8x70
9 026100008 WASHER UbAY 4 4| 4
10 020900008 NUT FYh 2 2 | 2 M8
11 027100008 SPRING WASHER ATV IYYY 4 4 4
12 A40420030 FLANGE Y 2 2 2
13 340621560 FLANGE 50V 2 2 | 2 Rc3/8
14 052100200 O-RING oWy 4| 4| 4 P20
15 011310640 BOLT LAy 6 6 6 M6x40, SW
16 011310635 BOLT Ly 6 6 6 M6x35, SW
17 340672240 ADAPTOR Ay TN 2 2 2 R3/8xG3/8
18 A40471040 OIL HOSE LR Sy S SZ 1 1 1 450L
19 A41210040 ADAPTER RESTRYOR 1 1 1 R1/2xG3/8
20 A40471030 OIL HOSE RS v S v S 1 1 1 320L
21 A41220100 ADAPTER IR ARY—b 1 1 1 R1/2xG3/8
22 A40510140 BRACKET AF—nN47 1 1 1
23 340670020 ADAPTOR TE74 1 1 1 R1/2xG1/2
24 A40471050 OIL HOSE LR Sy S SZ 1 1 1 2200L
25 A98160660 HOSE Ve =597 1 1 1 2050L
26 A40460420 OIL HOSE A hk—2 2 2 | 2 80L
27 398750420 BAND F—AN UL 4| 4| 4 $ 20~ ¢ 32
28 A40410080 OIL PIPE 47 1 1 1
29 A40460440 OIL HOSE AL bk—2 1 1 1 100L
30 398750260 BAND H-ANUN 2 2 | 2 b 22~ P42
31 A40410091 OIL PIPE AHAWNAT B3y 1 1 1
32 A40670010 CLAMP 4597 1 1 1
33 010110620 BOLT LAy 1 1 1 M6x20
34 026100006 WASHER UbaY 1 1 1
35 027100006 SPRING WASHER A7 IYvY 1 1 1
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FIG.228 PUMP (BM.BT.BHD)

>~ (BM.BT.BHD)

wrTy Y

RUES | HeES HEEH el | S B "

Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
36 020100006 NUT Tk 1 1 1 Mé
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FIG.229 OIL TANK (BM.BT.BHD)
Z4IL32>% (BM.BT.BHD)

T
RHES | HEES 8% 7 el | S @ w ®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A20200480 SAB FRAME 7°59NEYY 1 1 1

2 010311245 BOLT Wb 3 3| 3 M12x45

3 026100012 WASHER VMY 6 6 6

4 027100012 SPRING WASHER YYAVIVA 3 3 3

5 020900012 NUT Fub 3 3| 3 M12

6 A52100320 TANK Rz 1 1 1

7 A52360030 SUCTION STRAINER |#4%3VAM—F— 1 1 1 MSY-08. 100 ¢

8 A41110030 ADAPTER =97 1 1 1 R1xR1

9 340673180 ADAPTER 7574 1 1 1 R1xRc1, Ik

10 340673170 ADAPTER TH74 1 1 1 Rix ¢ 26.5

11 A40460450 OIL HOSE FANF-R 1 1 1 @ 25.4x ¢ 34x150

12 398750260 BAND F—AN YN 2 2 | 2 b 22~ P42

13 A41220080 ADAPTER T4 1 1 1 R3/4xG3/4

14 A41110150 ADAPTER T4 1 1 1 G3/4xR3/4

15 A40050020 OIL FILTER ASSY h—MYY I NE— 1 1 1 CH-06-10U Inc.16

16 T08090013 HYD OIL FILTER 745-CF-08 1 1 1 F-913-1, 10 i

17 A41110160 ADAPTER T4 1 1 1 R3/4xG1/2

18 A40510150 BRACKET AT—74 N4 1 1 1

19 011510825 BOLT Wb 2 2 | 2 M8x25, SW

20 A99240620 WASHER VRS 2 2 | 2 @ 8.5x ¢ 20xt3.2

21 A40510160 BRACKET AT—74 N4 1 1 1

22 010311030 BOLT Wb 2 2 | 2 M10x30

23 A99240200 WASHER VMY 2 2 | 2

24 027100010 SPRING WASHER YYAVIVA 2 2 2

25 020900010 NUT FYb 2 2 | 2 M10

26 011511025 BOLT LA 2 2 | 2 M10x25, SW

27 A99240200 WASHER VMY 2 2 | 2

28 398480640 CONNECTOR REYL] 1 1 1 R3/8xG3/8,IILif"

29 064400030 PLUG 735 1 1 1 R3/8

30 A98410020 GAUGE W= 1 1 1 MN3/4 Inc.31

31 A98890120 GASKET NYEY 1 1 1

32 064700020 PLUG VAVEYE VA 1 1 1 M20xP1.5

33 025100020 SEAL WASHER VA 1 1 1

34 A52990020 GASKET NYEY 1 1 1 2.0

35 A52150130 LID 7= =47 1 1 1
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FIG.229 OIL TANK (BM.BT.BHD)
Z4IL32>% (BM.BT.BHD)

T
RHES | HEES 8% 7 el | RS ® o o®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

36 011310616 BOLT Rk 6 6 6 M6x16, SW

37 A40610050 BREATHER 774 1 1 1 MB-03-10-2

38 A41140220 ADAPTER Iy 1 1 1 M30-P2xRc3/8

39 052100250 O-RING oy 1 1 1 P25

40 A98130440 SPONGE 7ILb 2 2 2 30x150xt6

41 A98130050 SPONGE 7ILb 2 2 2 30x350xt6

42 A52030010 TANK BAND ASSY LYUNWIN 2 2 2

43 026100008 WASHER VMY 4 4 4

44 020900008 NUT Tk 8 8 8 M8

45 A20200640 FRAME:TANK IL—L:Aavh 1 1 1

46 010810825 BOLT A 2 2 2 M8x25

47 021500008 NUT Ik 2 2 2 M8, SW

48 010310855 BOLT A 2 2 2 M8x55

49 026100008 WASHER PVVAd 2 2 2

50 021500008 NUT Tk 2 2 2 M8, SW

51 A20500440 BRACKET 7°549b 1 1 1

52 011510825 BOLT A 1 1 1 M8x25, SW

53 026100008 WASHER PVVAd 1 1 1

54 010810825 BOLT A 1 1 1 M8x25

55 021500008 NUT Tk 1 1 1 M8, SW

56 011511030 BOLT A 2 2 2 M10x30, SW
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FIG.230 VALVE STAY BM

INILTATA BM

T
RHES | HEES 8% 7 el | S ® wo®
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 A20200500 SAB FRAME 739NN 1

2 010311245 BOLT LAy 3 M12x45

3 026100012 WASHER UbaY 6

4 027100012 SPRING WASHER YYAVIVA 3

5 020900012 NUT Fyb 3 M12

6 010311030 BOLT LAy 3 M10x30

7 026100010 WASHER UbaY 3

8 027100010 SPRING WASHER YYAVIVA 3

9 020900010 NUT Fyb 3 M10

10 A90360260 INDICATING MARK VEEVEII RSV 1

11 340015661 VALVE ASSY IvbE—LN LT ASSY 1 Inc.13~17

12 A40100020 CONTROL LEVER avbE=ln - 1

13 T70020224 GRIP TVITE =N 1

14 T70020227 PLATE 7L+ 1

15 T70020229 PIN £y 3

16 T70020228 WASHER DPYAY 3

17 T70020226 SPLIT PIN ey 3
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FIG.231 CONTROL VALVE BM
arkA—)L/N)LT BM

T
RHES | HEES 8% 7 el | S ® W=
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 340015661 CONT VALVE ASSY  [avka-Liv L7 ASSY 1 Inc.2~8,31

2 * INLET SEC ASSY AU YMYYIVASSY 1

3 340293644 SPOOL SEC ASSY AT =tHYIVASSY 1

4 340293645 SPOOL SEC ASSY AT =tHYIVASSY 1

5 * OUTLET SEC ASSY |77 bLWMMHY3IVASSY 1

6 052300550 O-RING oy 3 G55

7 * TIE ROD a4nyy 3

8 * NUT Fub 6

9 052100012 O RING onvy’ 4 P12

10 * WIPER VENY 4

11 340293647 SEAL KIT D EDI 1 Inc.6,9,10

12 340672930 ADAPTOR 7874 3 G3/8xG1/2

13 052100140 O-RING oYy 3 P14

14 A41410070 ADAPTER T¥74 2 G1/2xG1/2

15 A40471050 OIL HOSE L% v S v S 1 1.2200,17.0MPa,1/2

16 A98160660 HOSE IV —bF1-7 1 @ 22x1.2050

17 A41210020 ADAPTER BP74%7° 4~ 1 G1/2xG3/8

18 052100180 O-RING oy 1 P18

19 A41160060 ADAPTER T¥74 1 R3/8xG3/8

20 340670110 ADAPTER 774 1 3-Rc3/8

21 398480640 CONNECTOR REUL 1 R3/8xG3/8

22 A40471060 OIL HOSE L% Sy S SZ 1 L1750,3.5MPa,3/8

23 A98160800 HOSE Iy —bF1-7 1 @ 19xL1500

24 340670080 ADAPTOR 7874 1 R3/8xR1/4

25 A41910040 CAP £y’ 1

26 A41360010 COUPLING 1754 A 1 Rcl/4

27 A41260030 COUPLING FAN-7 1 Rcl/4

28 A41910050 CAP 739 1

29 340670170 ADAPTOR 7874 1 R1/4xG1/4

30 A40471090 OIL HOSE T NEF-RARY-} 1 L700,3.5MPa,1/4

31 * PLUG 7597 vtu7Y 1 G3/8 32{E ]

32 064609010 PLUG 739 2 G3/8

33 052100140 O-RING oYy 3 P14

34 340672780 ADAPTOR 7874 2 R1/2xG1/2

35 A41910070 CAP £vy7° 2
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FIG.231 CONTROL VALVE BM
arkA—)L/N)LT BM

T
RHES | HEES 8% 7 el | S @ w ®
Key No Parts No Parts Name ALL BM | BT |BHD R/ Application Description Remarks

36 A41360020 COUPLING 17 54 R 2 Rcl/2

37 A41260020 COUPLING FAN=7 2 Rcl/2

38 A41910060 CAP 755 2

39 340630430 JOINT VELP) 2 R1/2xG1/2

40 A40471070 OIL HOSE RS v S S 1 1.800,17.0MPa,1/2

4 340672870 ADAPTOR 7474 1 3-Rc1/2

42 A40470650 OIL HOSE L% Sy S SZ 1 L1600,3.5MPa,1/2

43 A98160460 HOSE g —bF1-7 1 @ 22xL.1450

44 340670140 ADAPTOR TE74 1 R1/2xR1/2

45 340670020 ADAPTOR 7474 1 R1/2xG1/2

46 A40471080 OIL HOSE T VF-RARY-} 1 L650,3.5MPa,1/2
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FIG.232 VALVE SEAL KIT (BM.BT.BHD)
NILTo—)LFyk (BMBT.BHD)

T
RHES | HEES 8% 7 ek | S ® W=
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks
1 * VALVE HOUSING NI 1 1 1 Inc.2~11
2 * SPOOL A7 =l 1 1 1
3 * SPOOL HEAD A7 =LYk 1 1 1
4 * CAP SCREW oy 7R 1 1 1
5 * SPRING SHEET AT Y=} 2 2 2
6 * SPRING A7V 1 1 1
7 * CAP o7 1 1 1
8 * SEAL Y=7°L— b 2 2 2
9 340293647 SEAL KIT y=IEYh 1 1 1
10 * BRACKET 7'k 1 1 1
11 * BOLT Yirybay NIV 4 | 4 4
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FIG.233 FLAME BM

JL—L BM
= = HLEH R )
RHES HBRES e oty — IG5 B <F " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 A20210391 BRACKET:M 7'779MM 1
2 010311230 BOLT LAy 8 M12x30
3 026100012 WASHER UbAY 8
4 027100012 SPRING WASHER YYAVIVA 8
5 020900012 NUT Fyb 8 M12
6 370911000 PIN ] 1 ®19
7 370900030 PIN COMPL [ 1
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FIG.234 VALVE STAY BT

INIVTATA BT

e
RHES | HEES 8% 7 el | S ® wo®
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 A20200500 SAB FRAME 739NN 1

2 010311245 BOLT LAy 3 M12x45

3 026100012 WASHER UbDAY 6

4 027100012 SPRING WASHER YYAVIVA 3

5 020900012 NUT Fyb 3 M12

6 A24160170 GUIDE 7' IYNALYF 1

7 010311035 BOLT LAy 2 M10x35

8 010311030 BOLT LAy 1 M10x30

9 026100010 WASHER UbY 3

10 027100010 SPRING WASHER YYLVIVVA 3

11 020900010 NUT FYk 3 M10

12 A24160180 GUIDE AN L - 2

13 026100008 WASHER UbaY 2

14 027100008 SPRING WASHER YYAVIVA 2

15 020900008 NUT FYh 2 M8

16 A90360260 INDICATING MARK VEREDLED RS 1

17 A90360270 INDICATING MARK VEREDED Sy 1

18 340015661 VALVE ASSY IVbA-LN LT ASSY 1 Inc.20~24

19 A40100020 CONTROL LEVER avba—plbn - 2

20 T70020224 GRIP TVITE =N 2

21 T70020227 PLATE 7L+ 2

22 T70020229 PIN £y 6

23 T70020228 WASHER VMY 6

24 T70020226 SPLIT PIN Y 6
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FIG.235 CONTROL VALVE BT
avka—)L/NJ)LT BT

T
RHES | HEES 8% 7 el | S @ w oE
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 340015661 VALVE ASSY IVkE-LN LT ASSY 1 Inc.2~831

2 * INLET SEC ASSY AN YMEYYIVASSY 1

3 340293644 SPOOL SEC ASSY AT =ItHYIVASSY 1

4 340293645 SPOOL SEC ASSY AT =ItHYIVASSY 1

5 * OUTLET SEC ASSY |77 bLWMMHY3IVASSY 1

6 052300550 O-RING oy 3 G55

7 * TIE ROD a4nyy 3

8 * NUT Fub 6

9 052100012 O RING oy’ 4 P12

10 * WIPER VENY 4

11 340293647 SEAL KIT DI 1 Inc.6,9,10

12 340672930 ADAPTOR TE74 3 G3/8xG1/2

13 052100140 O-RING oYy 3 P14

14 A41410070 ADAPTER 774 2 G1/2xG1/2

15 A40471050 OIL HOSE L% v S SZ 1 1.2200,17.0MPa,1/2

16 A98160660 HOSE IV —bF1-7 1 @ 22x1.2050

17 A41210020 ADAPTER BP74%7° 4~ 1 G1/2xG3/8

18 052100180 O-RING oy 1 P18

19 A41160060 ADAPTER 774 1 R3/8xG3/8

20 340670110 ADAPTER 774 1 3-Rc3/8

21 398480640 CONNECTOR REYL 1 R3/8xG3/8

22 A40471060 OIL HOSE LR Sy S SZ 1 L1750,3.5MPa,3/8

23 A98160800 HOSE g —bF1-7 1 @ 19xL1500

24 340670080 ADAPTOR 774 1 R3/8xR1/4

25 A41910040 CAP $ry7° 1

26 A41360010 COUPLING 1754 A 1 Rcl1/4

27 A41260030 COUPLING FAN=7 1 Rcl1/4

28 A41910050 CAP 734 1

29 340670170 ADAPTOR TE74 1 R1/4xG1/4

30 A40471090 OIL HOSE T NEF-RARY-} 1 L700,3.5MPa,1/4

31 * PLUG 77 5 TyEv77 1 G3/8

32 340671630 ADAPTOR TE74 2 G3/8xG1/4

33 052100140 O-RING oYy 3 P14

34 340672780 ADAPTOR TE74 2 R1/2xG1/2

35 A41910070 CAP £vy7 2
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FIG.235 CONTROL VALVE BT
avka—)L/NJ)LT BT

T
RHES | HEES 8% 7 ek | S @ w ®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

36 A41360020 COUPLING 17 5:4A 2

37 A41260020 COUPLING FAN-7 2

38 A41910060 CAP 739 2

39 340630430 JOINT VELVI 2 R1/2xG1/2

40 A40471070 OIL HOSE RS v S v S 1 800L

4 340672870 ADAPTOR 7474 1 3-Rc1/2

42 A40470650 OIL HOSE L% Sy S SZ 1 1600L

43 A98160460 HOSE Vg —bF1-7 1 1450L

44 340670140 ADAPTOR 774 1 R1/2xR1/2

45 340670020 ADAPTOR 7474 1 R1/2xG1/2

46 A40471080 OIL HOSE AF—-RA AV~ 1 650L

47 A40470510 OIL HOSE L% Sy S SZ 1 A'URI50L

48 A40471160 OIL HOSE L% Sy S SZ 1 A'VR800L

49 A98160220 HOSE Vg =17 2 L450x ¢ 150
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FIG.236 THREE POINT HITCH BT

YoToEYF BT

T
RHES | HEES 8% 7 el | RS @  oE
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A74101292 FRAME IL-LT 1

2 010311230 BOLT LAy 8 M12x30

3 026100012 WASHER UbaY 8

4 027100012 SPRING WASHER YYAVIVA 8

5 020900012 NUT Fub 8 M12

6 398510340 BUSH 7Yv1 2

7 A74101271 FRAME 1y N V2 1

8 010311230 BOLT LAy 2 M12x30

9 026100012 WASHER UbaY 2

10 027100012 SPRING WASHER YYLVZVVA 2

11 020900012 NUT FIb 2 M12

12 A60200020 LIFT ROD 7=L YIM)UY 1

13 A60200040 LIFT ROD yad VY 1

14 344111320 LIFT ARM IR7—L 1

15 A44130110 PLATE AN —HYIRT— L 1

16 036100035 SNAP RING ATV 1 ¢35, B

17 370011341 LIFT ROD ASSY 1)7+aYNASSY 1 Inc.18~21

18 370400510 TURN BUCKLE LRI 1

19 370202071 LIFT ROD 78RR 7Y YILH 1

20 370202081 LIFT ROD )78k b7 YSIRH 1

21 399350070 LOCK NUT COMPL  |m¥4F9hk 1 M24

22 370911000 PIN ty 2 ®19

23 370900030 PIN COMPL t'y 2

24 344953610 CYLINDER ASSY U8 ASSY 1

25 344960585 SERVICE PARTS V=V IV 1

26 344960586 SERVICE PARTS PR VAESTIVIV Y 2

27 A60900010 PIN COMPL E'y 1

28 011510820 BOLT LAy 1 M8x20, SW

29 A60910010 PIN ty 1

30 030104040 SPLIT PIN A7 Iy 2 ¢ 4xL40

31 340670280 ADAPTOR IZPX] 2

32 340670460 ADAPTOR 7574 1

33 A40470510 OIL HOSE L% Sy S SZ 1 A'URI50L

34 A40471160 OIL HOSE LR Sy S SZ 1 A'VR800L

35 A98160220 HOSE Vg —b5a1-7 2 L450x ¢ 150
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FIG.236 THREE POINT HITCH BT

YoToEYF BT

T
RHES | HEES 8% 7 el | S ® w ®
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

36 A60100030 LOWER LINK Py 2

37 A60900020 PIN COMPL AT—(FIVHFIV) 2

38 370910750 PIN £y 2

39 031311040 PIN EFTARE Y 2 @ 10x40

40 031100010 SNAP PIN ATYIE Y 2

4 031311030 PIN EFTARE Y 2 @ 10x30

42 030103225 COTTER PIN A7 UIMEY 2 ¢ 3.2x25

43 370050350 STABILIZER ASSY ASE'F44°ASSY 2 Inc.44~46

44 399160380 TURN BUCKLE LRV 1

45 031100012 SNAP PIN ATYTEY 1

46 370501120 STABILIZER ASES4Y 1

47 370501130 STABILIZER ARE"S4H 2

48 027100016 SPRING WASHER AT IYYY 2

49 021000016 NUT FYb 2 M16. #8E

50 344140121 PIN ty 2

51 027100016 SPRING WASHER ATV IYYY 2

52 021000016 NUT FYk 2 M16. #8E

53 370202610 LIFT ROD:L )7rEYEL 1

54 370011631 LIFT ROD ASSY:RH |J7+aYMASSY :RH 1 Inc.55~59

55 370202640 LIFT ROD 7FEYNRGT 1

56 370202660 LIFT ROD 7Y RV 1

57 370400630 TURN BUCKLE A=y Y9l 1

58 021000022 NUT FYk 1 M22, #1 B

59 398460210 BLANK PLUG 7349108 2

60 370900030 PIN COMPL (] 2

61 370910200 PIN ty 2

62 026100016 WASHER UbAY 2

63 398214870 SPRING ATy 2
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FIG.237 VALVE STAY BHD
INLITRTA BHD

T
RHES | HEES 8% 7 el | S @ %
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A20200500 SAB FRAME 739NN 1

2 010311245 BOLT LAy 3 M12x45

3 026100012 WASHER UbaY 6

4 027100012 SPRING WASHER YYRVIVA 3

5 020900012 NUT Fyb 3 M12

6 A24160170 GUIDE 7' IYNALYF 1

7 010311035 BOLT LAy 2 M10x35

8 010311030 BOLT LAY 1 M10x30

9 026100010 WASHER UbaY 3

10 027100010 SPRING WASHER YYLVIVVA 3

11 020900010 NUT FYk 3 M10

12 A24160180 GUIDE AN L - 2

13 026100008 WASHER UbaY 2

14 027100008 SPRING WASHER YYAVIVA 2

15 020900008 NUT FYh 2 M8

16 A90360260 INDICATING MARK VEREDLED RS 1

17 A90360270 INDICATING MARK VEREDED Sy 1

18 340015661 VALVE ASSY IvbE—LN LT ASSY 1 Inc.20~24

19 A40100020 CONTROL LEVER avbE—plbn - 2

20 T70020224 GRIP TVITE =N 2

21 T70020227 PLATE 7L+ 2

22 T70020229 PIN £y 6

23 T70020228 WASHER VMY 6

24 T70020226 SPLIT PIN ey 6

25 385202090 SWITCH ASSY ALYFASSY:RYn'— 1 Inc.26~30

26 026100012 WASHER UPDAY 1

27 399567860 PLATE 7°L-b 1

28 * NUT Fyk 1

29 385820220 KNOB:2{YF Y33 1

30 398181210 GRIP Jy7° 3035 SwW 1

31 A90360280 INDICATING MARK VEREDED RS 1

32 A46530500 SWITCH HARNESS LR YOINGEITIVE S 1

33 385921130 PLATE A 1

34 010311025 BOLT LAy 1 M10x25

35 026100010 WASHER UPVaY 1
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FIG.237 VALVE STAY BHD
INLITRTA BHD

T
RUES | BeES HEEH el | S B "
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
36 027100010 SPRING WASHER A7y 1
37 020900010 NUT Fyh 1 M10
38 027100010 SPRING WASHER YYAVIVA 1
39 020900010 NUT Fyb 1 M10
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FIG.238 CONTROL VALVE BHD
avkE—)L/NJ)LTJ BHD

=T
RHES | HEES 8% 7 el | S @  oE
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 340015661 VALVE ASSY IVkE-LN LT ASSY 1 Inc.2~8,37

2 * INLET SEC ASSY AN YMSYIVASSY 1

3 340293644 SPOOL SEC ASSY AT =ItHYIVASSY 1

4 340293645 SPOOL SEC ASSY AT =tHYIVASSY 1

5 * OUTLET SEC ASSY |77 bLWMMHYYIVASSY 1

6 052300550 O-RING oy 3 G55

7 * TIE ROD a4nyy 3

8 * NUT Fub 6

9 052100012 O-RING oYy 4 P12

10 * WIPER VENY 4

11 340293647 SEAL KIT DI 1 Inc.6,9,10

12 340672930 ADAPTOR TE74 3 G3/8xG1/2

13 052100140 O-RING oYy 3 P14

14 A40471050 OIL HOSE LR Sy S SZ 1 1.2200,17.0MPa,1/2

15 A98160660 HOSE Vg —bF1-7 1 @ 22x1.2050

16 A41210020 ADAPTER BPTY4'74— 1 G1/2xG3/8

17 052100180 O-RING oYy 1 P18

18 A41160060 ADAPTER 7474 1 R3/8xG3/8

19 340670110 ADAPTOR TE74 1 3-Rc3/8

20 398480640 CONNECTOR REYL! 1 Rc3/8xG3/8

21 A40471060 OIL HOSE =24 AV~ 1 L1750,3.5MPa,3/8

22 A98160800 HOSE Iy —bF1-7 1 @ 19xL1500

23 340670080 ADAPTOR TA74 1 R3/8xR1/4

24 A41910040 CAP £vy7 1

25 A41360010 COUPLING 1754 A 1 Rcl/4

26 A41260030 COUPLING FAN=7 1 Rcl/4

27 A41910050 CAP 755 1

28 340670170 ADAPTOR TA74 1 R1/4xG1/4

29 A40471100 OIL HOSE T NF-RA RV} 1 L650,3.5MPa,1/4

30 340672780 ADAPTOR T¥74 1 R1/2xG1/2

31 A41910070 CAP £ry7 2

32 A41360020 COUPLING 17544 2 Rc1/2

33 A41260020 COUPLING FAN=7 2 Rc1/2

34 A41910060 CAP 755 2

35 340630430 JOINT MELVI) 1 R1/2xG1/2
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FIG.238 CONTROL VALVE BHD
avkE—)L/NJ)LTJ BHD

T
RHES | WRES HEAH el | S B o B =
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

36 A40471150 OIL HOSE FEF-RARAY—F 1 L750,17.0MPa,1/2

37 * PLUG 7597 vtu7Y 1 G3/8

38 340671490 ADAPTOR 7874 2 G3/8xRc1/4

39 052100140 O-RING oYy 3 P14

40 340673590 ADAPTOR T4 2 RRc,G1/4

4 A41220070 ADAPTER 7474 2 R1/4xG1/4

42 340670170 ADAPTOR 7874 2 G1/4xR1/4

43 A40471110 OIL HOSE L% Sy S SZ 1 L1600,17.0MPa,1/4

44 A40471130 OIL HOSE L% Sy S SZ 1 L400,17.0MPa,1/4

45 A40471120 OIL HOSE L% v S v SZ 1 L1800,17.0MPa,1/4

46 A40471140 OIL HOSE - RA AV~ 1 L600,17.0MPa,1/4

47 A41220120 ADAPTER TE74 1 R1/2xG1/2

48 340672870 ADAPTOR TE74 1 3-Rc1/2

49 340630430 JOINT VELVI 1 R1/2xG1/2

50 A40470650 OIL HOSE RS v S v S 1 L1600,3.5MPa,1/2

51 A98160460 HOSE IV 17 1 @ 22xL.1450

52 340670140 ADAPTOR 7874 1 R1/2xR1/2

53 340670020 ADAPTOR 7874 1 R1/2xG1/2

54 A40471150 OIL HOSE LR Sy S SZ 1 L750,17.0MPa,1/2
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FIG.239 FRAME BHD

JL—L BHD
preTy=E
HEES BEEH ek | S B
Parts No Parts Name ALL| B |BM| BT R/ Application Description
1 A74101121 FRAME IL—Lkyn— 1
2 011511230 BOLT b 4 M12x30, SW
3 026100012 WASHER VMY 4
4 A74120300 BRACKET:L 7°59hL 1
5 A74120280 BRACKET:R 7'579hR 1
6 010311235 BOLT b 6 M12x35
7 026100012 WASHER VMY 6
8 027100012 SPRING WASHER YYAVIV A 6
020900012 NUT Fub 6 M12
010311240 BOLT b 6 M12x40
027100012 SPRING WASHER ATV IYYY 6
020900012 NUT Fub 6 M12
A98120750 RUBBER RWAVIDY 2
015300614 SCREW A1 4 M6x14
A74101312 FRAME L—L:HD 1
010311235 BOLT b 12 M12x35
026100012 WASHER UMY 24
027100012 SPRING WASHER YYAVIVA 12
020900012 NUT Fub 12 M12
A74101271 FRAME IL—L—b4 1
010311235 BOLT b 2 M12x35
026100012 WASHER UMY 4
027100012 SPRING WASHER YYAVIV A 2
020900012 NUT Fub 2 M12
A82180020 PIPE NA75Gh 1
398119840 RUBBER T h:MA 2
010311035 BOLT b 2 M10x35
A99240200 WASHER VMY 4
027100010 SPRING WASHER YYAVIV A 2
020900010 NUT Fub 2 M10
A82160030 HOSE FIMF—RAY 1
398756161 BAND H=ANUN 2
A74180130 PLATE 7L+ 4
011510820 BOLT Rk 8 M8x20, SW
A99240620 WASHER kS 12
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FIG.239 FRAME BHD

JL—L BHD
= un 0 = un 0 ﬁ%@ﬂ . =
REES HamES e Qty — 3 i 8 <F fm &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
36 A74260390 COVER by 1
37 010310830 BOLT A 4 M8x30
38 026109033 WASHER PVVAY 4
39 398113760 RUBBER T4 8
40 022300008 U NUT :M8 TYb U 4 M8.U
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FIG.240 RINK BHD

)% BHD
= 3 0 = E =] ﬁ%@ﬁ - = |
REES HamES EIETEZE Qty — PIVE=R S &8 <F fi E
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 A74110280 FRAME Fu—LkIn 1
2 A60910050 PIN U930 2
3 026100020 WASHER UbaY 2
4 027100020 SPRING WASHER YYAVIV A 2
5 020900020 NUT Fyb 2 M20
6 A60210030 LINK )7k 2
7 398510080 BUSH 7Yva 8 30x25
8 026109032 WASHER UbaY 4
9 011511225 BOLT LAy 4 M12x25
10 060610000 GREASE NIPPLE JUY-Z2=97N 4
11 344953630 CYLINDER ASSY U8 ASSY 2
12 026100020 WASHER UbDAY 2
13 036800015 SNAP RING ATYTVUY 2
14 060620000 GREASE NIPPLE JUY-Z2=97N 2
15 A60910060 PIN (] 2
16 026109064 WASHER 799% 4 @ 23x ¢ 39xT3
17 030104036 SPLIT PIN ATYIMEY 2
18 A80230440 BRACKET AN YUY 1
19 031310655 PIN EFTARE Y 1
20 031100006 SNAP PIN ATV Y 1
21 340672060 ADAPTOR 7474 2 G1/4xR1/4
22 340670280 ADAPTOR TE74 2 G1/4xR1/8
23 A40471130 OIL HOSE L% Sy S SZ 1 400L
24 A40471140 OIL HOSE L% Sy S SZ 1 G1/4x600L
25 A40471110 OIL HOSE RS v S v S 1 1600L
26 A40471120 OIL HOSE AF—-RA AV~ 1 1800L
27 A60420020 LINK UNIEVIEVI 2
28 021009001 NUT FYk 2 M22
29 A60410010 ROD aykLty” 2 M22
30 398510420 BUSH 7Yva 8
31 026109011 WASHER UPDAY 4
32 011510820 BOLT LAy 4 M8x20
33 060610000 GREASE NIPPLE JUY-Z2=97N 4
34 021000022 NUT FYk 2 M22
35 A60410020 ROD oYk RAY 2 M22
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FIG.240 RINK BHD

1J>Y BHD
= pri @=] = b= ﬁ%@a he =l 1)

RHES HaEs LIEREA Qty — TGS i " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

36 A60910040 PIN )U9E:20 2

37 026100016 WASHER DY 2

38 027100016 SPRING WASHER ATV 2

39 020900016 NUT Tk 2 M16
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FIG.241 HOPPER BHD

Rws— BHD

=
e 8% 7 el | S @
Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description
1 A80030031 HOPPER ASSY RN —ASSY 1
2 A80230470 PLATE 7NNy 1
3 A80230300 PLATE AV b 1
4 026100005 WASHER UbAY 10
5 027100005 SPRING WASHER YYLVIVYA 10
6 020100005 NUT Fub 10 M5
7 A80230460 BRACKET 7' 3YhN =)y 1
8 026100010 WASHER UbaY 2
027100010 SPRING WASHER YYAVIVA 2
020900010 NUT Fub 2 M10
344952010 CYLINDER ASSY NIV ASSY 1
344952000 CYLINDER ASSY NI-Y)U58 CMP 1
398460630 BLANK PLUG 7°547:19.1 1
A44140160 COLOR h3—N04 1
030300840 SPRING PIN ATWHEY 1
030300540 SPRING PIN ATV Y 1
399235180 COLLAR hI— 2
026100010 WASHER UbaY 2
011511025 BOLT LAy 2 M10x25
026100016 WASHER UbYaY 1
030104032 SPLIT PIN ATIMEY 1
A46530520 SWITCH HARNESS N=FRYTE 1
385202090 SWITCH ASSY ALYFASSY:RYn'— 1
A74110280 FRAME IR VIiY 1
010311035 BOLT LAy 6 M10x35
A99240200 WASHER DYy — 12
027100010 SPRING WASHER YAV VA 6
020900010 NUT Fub 6 M10
A90210431 ID PLATE +=L7L-} 1
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FIG.242 HOPPER PARTS BHD

Rys8—/\—Y BHD

T
RHES | HEES 8% 7 el | S ® w ®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A80200170 HOPPER HYN-COMPL 1 EEYES

2 A80220200 STAY UL VTIN B 1

3 026100006 WASHER UbaY 6

4 027100006 SPRING WASHER YYAVIVA 6

5 020100006 NUT Fyb 6 M6

6 A98120740 RUBBER TRhAR VY MA 5

7 026100006 WASHER UbAY 16

8 027100006 SPRING WASHER YYAVIVA 8

9 020100006 NUT Fyb 8 M6

10 010110616 BOLT LAy 8 M6x16

11 A80220220 STAY ATLAD) -y 1

12 A80230160 GUIDE AGU=uh' 4 2

13 010110616 BOLT LAy 4 M6x16

14 026100006 WASHER UbaY 4

15 027100006 SPRING WASHER YYLVZPYA 4

16 020100006 NUT FYk 4 M6

17 A80230150 BRACKET AP=ub 1

18 010110616 BOLT LAy 3 M6x16

19 026100006 WASHER UbaY 3

20 027100006 SPRING WASHER YYLVZPYA 3

21 020100006 NUT FYk 3 M6

22 A80230320 BAR SN - 1

23 A80230340 BRACKET 73NN TL 1

24 A80230330 BRACKET 7'3YMNTR 1

25 060610000 GREASE NIPPLE JUY-Z2=97N 2

26 398510960 BUSH 7Yv1 4

27 010310825 BOLT LAy 8 M8x25

28 026100008 WASHER UbAY 8

29 027100008 SPRING WASHER YAV VA 8

30 020900008 NUT FYh 8 M8

31 A80220350 ARM 7-LNTL 1

32 030300636 SPRING PIN ATWHEY 4

33 A80230370 LEVER L —=)uhL 1

34 026100010 WASHER UbaY 2

35 027100010 SPRING WASHER A7 IYYY 2
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FIG.242 HOPPER PARTS BHD

Rys8—/\—Y BHD

T
RHES | HEES 8% 7 el | S ® wo®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

36 010311025 BOLT LAY 2 M10x25

37 026100016 WASHER UbaY 2

38 030104032 SPLIT PIN ATYIMEY 2

39 A80230350 BRACKET LIV 2

40 026100008 WASHER UbYaY 6

4 027100008 SPRING WASHER ATV IYYY 6

42 020900008 NUT FYk 6 M8

43 010310825 BOLT LAy 6 M8x25

44 A80230390 LEVER L —=YU9R 1

45 A60910020 PIN (] 1

46 A80230250 BRACKET 739NN TERYFR 1

47 026100008 WASHER UbaY 4

48 027100008 SPRING WASHER YYAVIVA 4

49 020900008 NUT FYk 4 M8

50 010310825 BOLT LAy 4 M8x25

51 A80230400 LEVER Liv— 1

52 A80230240 BRACKET 739NN TERRYFL 1

53 A80230410 DOOR CATCH FN7EYUF 1

54 378352380 LEVER Liv— 1

55 344211130 ROD oye 1

56 020900008 NUT Fyb 2 M8

57 398213230 SPRING ATy 1

58 398510960 BUSH 7Yva 4
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FIG.243 DOOR PARTS BHD
K7/8—Y BHD

T
RHES | HEES 8% 7 el | S ® wo®
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 A80200180 HOPPER F7:COMPL 1 [EEES

2 A80230051 DOOR ARM OEIN 1

3 026100006 WASHER UbaY 6

4 027100006 SPRING WASHER YYAVIVA 6

5 020100006 NUT Fyb 6 M6

6 010110616 BOLT LAy 6 M6x16

7 027100008 SPRING WASHER YYAVIV A 4

8 020900008 NUT Fyb 4 M8

9 398120480 RUBBER =N 3

10 A80230110 BRACKET TTARNT 1

11 026100006 WASHER UPDAY 6

12 027100006 SPRING WASHER YYAVIVA 6

13 020100006 NUT FYk 6 M6

14 A80230420 CATCH PIN FrUFEY 1

15 040146002 BALL BEARING R —AATYY 2

16 036100014 SNAP RING ATV 1
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FIG.244 BOOTS BHD

J—vY BHD
HLEH .
REES HBRES e oty — TGS i " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 A82410010 BRACKET 7779k 1
2 010311025 BOLT LAy 2 M10x25
3 027100010 SPRING WASHER YYAVIVA 2
4 020900010 NUT Fyk 2 M10
5 A82400230 BRACKET 7779k 1
6 399611560 PIN ty 1
7 026100012 WASHER UbaY 2
8 031100012 SNAP PIN ATYTEY 2
9 A82170020 NOZZLE 7= 1
10 340801220 BRACKET ASSY A 1
11 027100010 SPRING WASHER ATV IYYY 2
12 020900010 NUT Fyk 2 M10
13 398111640 RUBBER =N 2
14 020900008 NUT Fyk 2 M8
15 A82160021 HOSE FhhR—2 1
16 A98170090 BAND K—ANUN 2
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FIG.245 BLOWER BHD

707 BHD
prTy T
RHES | HEES B85 75 el | S ® wo®
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks
1 A82250032 CASING TR7I=Y0 1
2 A82300021 BOSS N{7"IN 1
3 A82260030 CASING ATV =R 1
4 A82230030 SHAFT YIh7'07 1
5 040146208 BALL BEARING R —AATYY 2 6208
6 036100040 SNAP RING SerAIVA 1
7 A82420070 PLATE 7’L-h707 2
8 010700814 BOLT LAy 6 M8x14
9 011511025 BOLT LAy 4 M10x25
10 E02110191 FAN I7y 1
11 026100008 WASHER UPDAY 6
12 011510835 BOLT LAy 6 M8x35
13 026100008 WASHER UbAY 12
14 027100008 SPRING WASHER YYAVIVA 12
15 020900008 NUT Fyh 12 M8
16 A40020270 OIL MOTOR ASSY T4LE-5ASSY 1 16cc Inc.19
17 A40890121 SEAL KIT Y=NEYH 1 Inc.18
18 050309086 OIL SEAL NI 1
19 034100532 KEY - 1
20 A99240200 WASHER Y- 2
21 011511030 BOLT LAy 2 M10x30
22 340673110 ADAPTOR TE74 1 G1/2xRc1/2
23 052100180 O-RING oy 1 P18
24 340630430 JOINT VELVI 1 R1/2xG1/2
25 340671790 ADAPTOR 7474 1 G1/2xG1/2
26 052100180 O-RING oy 1 P18
27 340671950 ADAPTOR TE74 1 R1/4xG1/4
28 A99240910 WASHER 7Y9% 1 ® 6.5x P 19.8xt2
29 011310616 BOLT LAy 1 M6x16
30 A82410130 BRACKET 7’077 379h4 1
31 010311025 BOLT LAy 4 M10x25
32 027100010 SPRING WASHER YYAVIV A 4
33 020900010 NUT Fyb 4 M10
34 010311230 BOLT LAy 2 M12x30
35 026109018 WASHER UPVaY 2
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FIG.245 BLOWER BHD

707 BHD
HLEH .
REES HRES e oty — TGS B <F " &
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
36 027100012 SPRING WASHER A7y 2
37 020900012 NUT Fyk 2 M12
38 A82410160 BRACKET 707739k 1
39 011511020 BOLT LAy 2 M10x20
40 010311030 BOLT LAy 2 M10x30
4 027100010 SPRING WASHER ATV IYYY 2
42 020900010 NUT FYk 2 M10
43 010311235 BOLT LAy 2 M12x35
44 026109018 WASHER UbAY 4
45 027100012 SPRING WASHER YYLVZVYA 2
46 020900012 NUT FYk 2 M10
47 314550382 INTAKE PIPE NA7°0UT 1
48 010310825 BOLT LAy 4 M8x25
49 026100008 WASHER UbAY 4
50 027100008 SPRING WASHER YYLVZPYA 4
51 020900008 NUT FYk 4 M8
52 390196570 CAUTION PLATE 1-3v7°L-+ 1
53 A98130450 SPONGE AV ETS 1
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FIG.301 GAUGE WHEEL AND ROLLER
e ) N = B

T
RHES | HRES AT T ma| BOSH 2oy LI
Key No Parts No Parts Name ALL BM | BT |BHD R/ Application Description Remarks

1 642170540 BRACKET L 7°3IMER)) 1

2 642170550 BRACKET R 7'I7IGER) 1

3 010411030 BOLT LAy 4 M10x30. #fi B

4 027100010 SPRING WASHER YYAVIV A 4

5 020600010 NUT FYb 4 M10. 1B

6 652150240 WHEEL -3 1

7 698510060 PLAIN BEARING 7'vva 2

8 026100020 WASHER VMY 2

9 650150270 SHAFT VAV 1

10 010310812 BOLT LAy 1 M8x12

11 027100008 SPRING WASHER ATV IYYY 1

12 060620000 GREASE NIPPLE JY-Z2=97N 1

13 638511020 STAY VIVAT— 2

14 652304130 SHAFT:FRONT WHEEL Y%7kt V)Y 2

15 699230311 COLLAR AN —H— 6

16 398512220 BUSH 791 2

17 498510420 BUSH 7Yy1 2

18 036100030 SNAP RING ATYTVUY 2

19 060610000 GREASE NIPPLE JY-Z2=97N 2

20 652050050 WHEEL ASSY E1)UASSY 2

21 698510060 PLAIN BEARING 7991 4

22 026100020 WASHER UMY 4

23 699400120 BOLT Rk 2

24 020600014 NUT FYk 2 M14., #1E

25 027100014 SPRING WASHER YYDV YA 2

26 060610000 GREASE NIPPLE TUY-Z2=97 N 2

27 652304141 REAR WHEEL ARM L |3%YyA7— L 1 10001~ 10050

27 652304160 REAR WHEEL ARM L |39JYAT— L 1 10051 ~

28 652304151 REAR WHEEL ARM R |1%YYyA7— R 1 10001~ 10050

28 652304170 REAR WHEEL ARM R |39JYA7— R 1 10051 ~

29 652050050 WHEEL ASSY E1JVASSY 2

30 698510060 PLAIN BEARING 7'9va 4

31 026100020 WASHER UPVAY 4

32 699230301 COLLAR h3— 2

33 030105050 SPLIT PIN A7 Iy 2 ¢ 5x50
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FIG.301 GAUGE WHEEL AND ROLLER
e ) N = B

T
suEs | weEs HEAH el | S B o =
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

34 060610000 GREASE NIPPLE TU=RA=Y7 N 2

35 031311050 PIN EFTHRE Y 4

36 697460010 RETAINER vy 4

37 652260650 STAY:ROLLER 48-GT [X7—:A-7 48-GT 2

38 652030500 ADJUST WHEEL ASSY|n—3ASSY 2 Inc:39~40

39 652110180 ADJUST WHEEL 03 1

40 398511130 BUSH 7Yy1 2

4 650150240 SHAFT:48-GT F=YYuE'yvI:48-GT | 2

42 026100012 WASHER VMY 2

43 030104025 SPLIT PIN AT IRy 2

44 026100012 WASHER DPYAY 2

45 011611020 BOLT Rk 4 M10x20. SW. I8

46 652110210 ADJUST WHEEL v0-3 1

47 040146004 BALL BEARING K —AATYY 2 6004UU

48 699230390 COLLAR h7— 2

49 638103230 COVER FY VAN - 2

50 650150310 SHAFT A] 1

51 027100016 SPRING WASHER YYAVIV A 2

52 020800016 NUT FYb 6 M16. #8E

53 026100016 WASHER VMY 4

54 652320100 PLATE 7L+ 2

55 011510825 BOLT Rk 4 M8x25, SW

56 654150190 BAR YL 1

57 011810825 BOLT Wb 4 M8x25, SW, W

58 654150200 BAR YR 1 10001~ 10050

58 654150201 BAR YR 1 10051 ~

59 011810825 BOLT Wb 4 M8x25, SW, W
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FIG.302 LINK

)y
HLEH .
REES HBRES EiTEE aty — TGS i i &
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 642501561 LINK U931 2

2 642250170 PIN EU(F1) 2

3 698210040 SPRING ATV (TYAY) 2

4 026100012 WASHER UbAY 2

5 030104025 SPLIT PIN AT)IMEY 2

6 697460010 RETAINER vy 2

7 642250300 PIN £ 2

8 026100012 WASHER UbAY 2

9 030104025 SPLIT PIN AT)IMEY 2

10 642501551 LINK )u9n 2

11 498510940 BUSHING:48 7'991:48 4

12 699610210 PIN (] 2

13 026100016 WASHER UbaY 2

14 697460010 RETAINER VN 2

15 031310825 PIN EFTARE Y 2

16 031109020 SNAP PIN ATYTEY 2

17 A98220561 SPRING ATy 2

18 642501370 LINK YYFIY 2

19 010310830 BOLT Wb 2 M8x30
20 026100008 WASHER UPMAY 4

21 023100008 NUT Tk 2 M8

22 026100014 WASHER UbaY 2

23 030104032 SPLIT PIN AT)IMEY 2

24 370900990 PIN COMPL t’v COMPL 2
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FIG.303 COVER

Hss—
prTy T
RHES | HEES 8% 7 el | RS ® w ®
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks
1 638103260 MOWER DECK 77 Y¥MM60DSG-2 1 10001~ 10050
1 638103261 MOWER DECK 77 Y4+ MM60DSG-2 1 10051~
2 630251330 COVER hn-es 1
3 630251340 COVER hn'-3% 1
4 026100006 WASHER UbDaY 2
5 027100006 SPRING WASHER ATV IYYY 2
6 010110620 BOLT b 2 M6x20
7 020100006 NUT Fyk 2 M6
8 026100008 WASHER UbaY 1
9 027100008 SPRING WASHER YYLVZPYA 1
10 020500008 NUT FYk 1 M8
11 638150930 SIDE COVER hn'- 1 10001~ 10050
11 638150870 SIDE COVER hn'- 1 10051~
12 010411025 BOLT ayAsF b 3 M10x25, SW. #1 B
13 027100010 SPRING WASHER YYLVZPYA 3
14 020600010 NUT Tk 3 M10. 1B
15 642200010 SET LEVER Y- 1
16 027100010 SPRING WASHER YYAVIVVA 1
17 020600010 NUT Fyk 1 M10. #1 B
18 698210030 SPRING ATy 1
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FIG.304 DRIVING
K2

T
RuES | HMIES HRBH e g BOSH B L
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks

1 697600371 UNIVERSAL JOINT  [2=n-%AY (VR 1

2 031310845 PIN EFTARE Y 2

3 026100008 WASHER UbAY 2

4 030102020 SPLIT PIN AT)IMEY 2

5 610460420 GEAR BOX ERE WIS 1

6 610560790 STAY A7-L 1

7 610560800 STAY A7-R 1

8 011611220 BOLT LAy 4 M12x20, SW. #1 B

9 011611230 BOLT UIVESIV LW Y 4 M12x30, SW. #1 B

10 025100012 SEAL WASHER -MIYYY 2

11 010411214 BOLT Ly 2 M12x14, i B

12 613270370 SHAFT Al 1

13 040106205 BEARING F=LATYVY 1 6205

14 040109149 BALL BEARING F=LATFYST(RSH2) 1 6205 RSH2

15 699280030 SHIM 2 AR

16 699280040 SHIM YL AR

17 613310200 BEVEL GEAR L IAVN x4 1

18 036500052 SNAP RING Y SOPAIV/A 1

19 050309029 OIL SEAL TN 2

20 613270380 SHAFT Al 1

21 036500052 SNAP RING ATV 2

22 040106205 BEARING 6205 F-WATUY 2

23 613310210 BEVEL GEAR LAV x4 1

24 040109034 BALL BEARING =LA Ty 1 62/32

25 699280070 SHIM 2 AR

26 699280080 SHIM YL AR

27 052400800 O-RING oy 1 $80

28 610600240 BOX COVER RYHRAN - 1

29 011510814 BOLT LAy 4 M8x14, SW

91



FIG.305 DRIVING

TR
T
REES | HIES &% R A B o #
Q'ty Hiatt
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 630110770 PULLEY 7-Y 1
2 034109091 KEY %- 1
3 036100025 SNAP RING YSOPAIV/A 1
4 050109018 OIL SEAL Hy- 1
5 036500052 SNAP RING SV 2
6 040106205 BEARING 6205 F-LATYST 2 6205
7 050109019 OIL SEAL Hy- 1
8 610210640 CASE -2 1
9 699280050 SHIM YL 2
10 699680030 PIPE NAT 1
11 699280020 SHIM I 1
12 060639002 GREASE NIPPLE JUY-Z2=97N 1
13 630110780 PULLEY 7Y 2
14 050109018 OIL SEAL Y- 2
15 040106205 BEARING 6205 F=LATYSY 4 6205
16 613460490 ROTARY SHAFT S7b 2
17 034109090 KEY %- 2
18 036500052 SNAP RING Y SOPAIV/A 4
19 050109019 OIL SEAL HY- 2
20 610210650 CASE -2 2
21 610160540 PLATE HEITNY 2
22 699280060 SHIM Y1 2
23 011611225 BOLT LAy 8 M12x25, SW. #1 B
24 699340050 WASHER UbAY 2
25 027100016 ROCK WASHER ATNIH Yy 2
26 020800016 NUT 9k 2 M16, 3f&. #H B
27 060610000 GREASE NIPPLE JUY-Z2=97N 2
28 632200420 TENSION ARM SOEVI I 1
29 632260260 TENSION ROLLER FUv3v0-5 1 Inc.30
30 * BALL BEARING F-LATYSY 2 62032 C3
31 638112140 COVER - 1
32 036100017 SNAP RING Y SOPAIV/A 2
33 699280010 SHIM N 2
34 060639003 GREASE NIPPLE JY=-A=97 N 1
35 699280090 SHIM N 1
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FIG.305 DRIVING

TR
HELEH .
REES HRES e aty Hiatt TGS B <F " &
Key No Parts No Parts Name ALL| B |BM| BT |BHD R/ Application Description Remarks
36 010411270 BOLT bk 1 M12x70. #fi B
37 398510420 BUSH 7Yva 2
38 699210040 SPACER AN Y 1
39 026100012 WASHER UbaY 1
40 027100012 SPRING WASHER YYLVZPVA 1
4 020600012 NUT FYk 1 M12, #1E
42 060610000 GREASE NIPPLE TY=-AZ97N 1
43 698220060 SPRING ATy 1
44 080109127 V-BELT VA'Lb 1 2R LA118
45 699400050 BOLT bARY" 1 M6
46 011611220 BOLT LAy 4 M12x20, SW. #1 B
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FIG.306 BLADE

AN
HELEH o

REES HBRES i TEZE aty — TGS B <F " &
Key No Parts No Parts Name ALL| B | BM| BT |BHD R/ Application Description Remarks

1 645310330 BLADE A 3

2 652220340 BOSS w2 3

3 036100022 SNAP RING Y SOPAIV/A 3

4 638112130 COVER - 3

5 699210050 SPACER AN 6

6 645370010 BOSS 'R 3

7 699400040 BOLT LAY 3 M12x19. i B
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FIG.307 MARK

ALIN
= =l = un 0 ﬁ%@ﬂ . =

RHES HaREs LIEREA Qty — TGS i i &
Key No Parts No Parts Name ALL BM | BT |BHD R/ Application Description Remarks

1 690360330 CAUTION MARK 1-%3v7 L—+ 2

2 690360340 CAUTION MARK 1-Y3v7b-+h 2

3 690260710 GUIDE MARK ToHAR-) 1
4 690360430 ID PLATE DAV 1 MM60DSG-2
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FIG.308 MOWER ASSY

EF7ASSY
= =l = wn O ﬁgﬁﬁl . = Y
Eﬂjg’? n[sung’? nliun%% Qty Eit Jﬁm’?ﬁ% §=J <t ﬁs %
Key No Parts No Parts Name ALL BM| BT |BHD R/ Application Description Remarks
1 638031270 MOWER ASSY E7ASSY:MM60DSG-2 1 10001 ~10050
1 638031271 MOWER ASSY E7ASSY:MM60DSG-2 1 10051~
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